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Notes for using this parts book 
1. This book was prepared based on information available in December 1997. 
2. Parts are subject to changes in design without prior notice. 

r----, 
3. Parts supplied as complete assemblies are circled by a dotted line ~----J· 

4. If the symbol * is found in the "Parts No." column, refer to the different parts 

list on page 67. 
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Hinweise zur Verwendung dieser Teileliste 
1. Dieses Buch basiert auf den Informationen vom Dezember 1997. 
2. Modellanderungen sind vorbehalten. 
3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer 

gestrichelten Linie umrandet. 

,.----.., 
I I 
1..----~ 

4. Dieses Zeichen ?.:: in der Spalte "Parts No. (Teil-nummer)" verweist auf die 

Gesonderte Stuckliste aufSeite 67. 
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Notes sur I' utilisation de ce manuel de 
pieces detachees 

1. Ce manuel a ete fait d'apres les renseignements valables au mois de Decembre 
1997. 

2. Les pieces peuvent etre sujettes a des modifications sans preavis. 
3. Les pieces fournies en tant qu'assemblages complets sont encadrees avec un trait r-----., 

pointille ~----~ . 
4. Si le symbole 7.:: se trouve dans la colonne "Parts No. (N°de piece)"veuillez la vous 

referer ala liste de pieces annexe page 67. 
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Notas para usar este Manual de Piezas 
1. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre 

1997. 
2. Las piezas quedan sujetas a cambios de disefio sin aviso previo. 
3. Las piezas suministradas como conjuntos completos se enmarcan con una linea r----., 

punteada ~----J. 
4. De haber un simbolo * junto al ''Parts No. (Nfunero de Pieza)", habra que mirar la 

lista de piezas separada de la pagina 67. 
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A. ::Ef$~1~ I Machine body I Maschinengehause I Corps de Ia machine I Cuerpo de Ia maquina 

<f!Ull. I7-.&~ffl> 
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A ::Ei*~i~ I Machine body I Maschinengehause I Corps de Ia machine I Cuerpo de Ia maquina 
REF.NO. CODE Q'TY 1::/;<1' NAME OF PARTS RM 

6 117934009 1 ::fl..-l!/13.5 RUBBER CAP, 13.5 
7 140392009 3 ;t1' J~7:11 OIL CAP 
10 104450109 2 :::fld:z/8 RUBBER CAP, 8 
11 104449009 1 ::f ld! :.- 15.5 RUBBER CAP, 15.5 
12 S37915009 1 «';I F:t.JI\-R BED COVER, R 
13 S37916109 1 «';I ~:1:11\-L BED COVER, L 
14 106629002 8 ~ ;l * 0/4.37 SCREW, SM4.37 
15 062681012 2 :1"«:::J437-40X10 SCREW, PAN SM4.37-40X10 
16 S23337009 1 j"ld! :.-18.5 RUBBER CAP, 18.5 
20 S36684001 1 7'1' :IJ"- F-7 ~ EYE GUARD ASSY 
20-1 S36691001 1 7'1':1J"- F ~ IJ'/7"1':11? ~ EYE GUARD SETTING PLATEASSY 
20-1-1 S34844001 1 7'1':t.f- F t- 1J'Y'T1':11 EYE GUARD SETTING PLATE 
20-1-2 S34845001 1 7'1':1J"- F 1'$11' EYE GUARD BASE 
20-1-3 S36071001 1 J71"jj-!''~T/;i:.:i EYE GUARD SCREW 
20-1-4 S36070001 1 7'1':1J"- F'!' I'~J\::1- SPRING, EYE GUARD 
20-1-5 106129002 1 :1" ';I ~ 3.57 NUT, SM3.57 
20-2 153098000 1 7'1':IJ"-i'' EYE GUARD 
20-3 100257010 2 ~ ;l * 0/3.57 SCREW, SM3.57 
20-4 106129002 2 :1"';1 1-3.57 NUT, SM3.57 
21 062670512 2 :I"«::J357-40X5 SCREW, PAN SM3.57-40X5 
22 152842059 1 ;f:;t:IJ<:IJJ\--7~ LARGE SHUTTLE HOOK COVERASSY 
23 145480101 2 $1/'l-0/6.35 SHOULDER SCREW, SM6.35 
24 109239002 2 :I"~J\::1--tf:li'i- WASHER, WAVE SPRING 
25 S37920009 1 T/t:'/7.11'\- THREAD TAKE-UP COVER 
26 062680612 1 :1" « ::J 4.37-40X6 SCREW, PAN SM4.37-40X6 
28 S20164009 1 j'l..-l!/13 RUBBER CAP, 13 
29 S42064001 1 *:/37'-:fJ~R SUB TABLE, R 
30 S42065001 1 *V'-37-:fJ~L SUB TABLE, L 
31 S42094001 1 /\ 1)1':11*:/31':11 AUXILIARY PLATE 
32 S10091101 2 J\1) 1':11*0/31':11"\1"-<;I"I AUXILIARY PLATE SUPPORT 
33 062680812 2 7«::J437-40X8 SCREW, PAN SM4.37-40X8 
34 106629002 2 ~ ;l * :/4.37 SCREW, SM4.37 
35 S42227009 1 ?tJ ;l';l t- MG-3 RUBBER CAP, MG-3 -------------------- ---------------------- ------------------------------------- --

<lUi. IJ'-. JHiilll> <For solenoid type, pneumatic type, 
inner clamping device> 

4-1 104450109 5 j'l..-t!/8 RUBBER CAP, 8 
5 104821009 1 ::f'l...tz :.- 10.5 RUBBER CAP, 10.5 
17-1 S37917009 1 ;l/1':11-7~ FACE PLATE ASSY 
17-1-1 S37918009 1 ;l/1':11 FACE PLATE 
17-1-2 S37919000 1 ;l :.- 1' :II J\';1 ~ :.- PACKING 
17-1-3 117934009 1 ::fl-.1!/13.5 RUBBER CAP, 13.5 
18-1 060670812 3 J\1' / t'357-40X8 SCREW, BIND SM3.57-40X8 --------------------1---- ---------------------- ------------------------------------· --

<roll~lll > <For stepping foot> 
4-2 104450109 1 ::fl-.1!/8 RUBBER CAP, 8 
17-2 S42750009 1 ;l/1':11-7~ FACE PLATE ASSY 
17-2-1 S42751009 1 ;l/1':11 FACE PLATE 
17-2-2 S42752000 1 ;l :.- 1' :II /t';l "< :.- FACE PLATE PACKING 
17-2-3 117934009 2 :::J"l-.1!/13.5 RUBBER CAP, 13.5 
18-2 062711012 3 7«::J476-32X10 SCREW, PAN SM4.76-32X1 0 
36 117936009 2 j'l-.-t!/9.4 RUBBER CAP, 9.4 
37 S02445001 1 71' /:IJ"-:IJ"- F FINGER GUARD 
38 025350236 2 1::7-IJ'':IJ"'I-7-~'73.5 WASHER, PLAIN M 3.5 
39 S17803001 1 :1:1/'T';I:IJJ\- INTERMITTENT COVER 
40 107321003 1 $1/'l-:/4.76 SHOULDER SCREW, SM4.76 
41 107017002 1 :I"~J\::1--tf:IJ"'i- WASHER, WAVE SPRING 6.45 
42 129986001 1 '/ " ~ * 0/3.57 SCREW, SM3.57 
43 S43907009 1 '.J?;l/:IJJ\- FRAME SIDE COVER 
44 S41290101 1 OYSI- IJ '/ 'T 1' :II /t'/ "!- / OYSSET PLATE PACKING 
45 S41060009 1 ;l:tJ-7~1':11 BLIND PLATE 
46 062710812 4 :I"«:::J476-32X8 SCREW, PAN SM4.76-32X8 
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B . ...I:..W • jt~~iift I Upper shaft and needle bar mechanism I Obere Welle und 
Nadelstangenvorrichtung I Mecanisme de arbre superieur et barra a aiguille I Mecanismo 
del eje superior y Ia barra de aguaja 

< 1lt~. I 7-. &'"'Ill> 
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~=1-1 14-1-4 (o)p' -+-

14-1 I . ~rQJ...-14-1-3 : IL I : 14-1-5 I 
I o I \.. _________ .) 
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I 
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I 
I 
I 
I 
I 
I 
I 
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I 
I 
I \._ _____ _; 
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~~-~ 14-2-4(o)po -+I __ _ 
14-2 I , ~(QJ-.14-2-3 : L 14-2-5 
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B ... Hill· ~H*~iWi I Upper shaft and needle bar mechanism I Obere Welle und 
Nadelstangenvorrichtung I Mecanisme de arbre superieur et barra a aiguille I Mecanismo 
del eje superior y Ia barra de aguaja 

REF.NO. CODE Q"TY 1::/;(1 NAME OF PARTS 

2 153040001 1 ?7:..-?o·;~r?~ CRANK ROD ASSY 
2-1 144712001 2 :,;e;t-.:;;4.76 SCREW, SM4.76 
4 014780622 1 7'7 t- ;< * :;l6.35? ;f, ~ SET SCREW, SOCKET (CP) SM6.35 
5 140726000 1 '7 '7:;;? .>< :SlJvM UPPER SHAFT BUSH, M 
6 072630260 1 -"' 7' 1) /? 6302VV BALL BEARING, 6302VV 
7 048150142 1 t- ;< '7 :;l? Ol '7C15 RETAINING RING, C15 
8 S38035009 1 :;f-1)?~ PULLEY ASSY 
9 014760622 2 7'7 t- ;< * :;l5.95 SET SCREW, SOCKET SM5.95 
10 152231000 1 •;!1)7'1?7:..-? COUNTER WEIGHT 
11 100250001 1 :,;e;j\:;l7.14 SCREW, SM7.14 
12 014770622 2 7'7 t- ;< * :;l6.35? ;f, ~ SET SCREW, SOCKET (CP) SM6.35 
13 101706001 1 t- ;< * :;; 6.35 SET SCREW, SM6.35 
15 014780622 1 7'7 t-;C;f.:;l6.35?;f-~ SET SCREW, SOCKET (CP) SM6.35 
16 102630001 1 f\1);f,')7'/71:1J?::J7 NEEDLE BAR GUIDE SLIDE BLOCK 
17 S37927000 1 f\l);f,')Y/71 NEEDLE BAR GUIDE 
18 100242003 2 :, ;< * ~i"3.57 SCREW, SM3.57 
19 155578000 2 ::f.£.-lz :..- 7. 2 RUBBER CAP, 7.2 
21 144458001 1 7' 9- "'"/ ~ t- ;< * :;l3.57 SET SCREW, SM3.57 
22 152242001 1 f\IJ;f-'7.><9-Jvu NEEDLE BAR BUSH, U 
23 152243001 1 1\ 1) ;f, ') ;< 9- JL-D NEEDLE BAR BUSH, D 

---------- ----------~--- ---------------------- ------------------------------------
<"'!lilt- I 7'-. JHiU!l > <For solenoid type, pneumatic type, 

inner clamping device> 
1-1 S37923001 1 '7'7:;l? UPPER SHAFT 
3-1 S10038001 1 7 '7:;;? ;e 9- JvF UPPER SHAFT BUSH, F 
14-1 S37925001 1/\IJ;f-'Jt..-:..-:n:..-?~ THREAD TAKE-UP LEVER ASSY 
14-1-1 153330101 17/e:"/?~ THREAD TAKE-UP LEVERASSY 
14-1-2 152236001 1 7/e:"/-<t-<t:r:V·? THREAD TAKE-UP SUPPORT STUD 
14-1-3 152237001 1 /\ 1);f-'J?7/? NEEDLE BAR CRANK 
14-1-4 132051001 1 + -<t 7 ;f. :;l3.57L SCREW, FLATSM3.57L 
14-1-5 152238001 1 ''IJ;f,'Jt..-:..-:n:..- NEEDLE BAR CONNECTING ROD 
14-1-6 S37926001 1 1\ 1) ;f,') $(~ NEEDLE BAR CLAMP 
14-1-7 062680812 1 7«::J437-40XS SCREW, PAN SM4.37-40X8 
20-1 152240101 1 1\ 1) ;f,')A NEEDLE BAR, A 

-------------------- ...... ---------------------- ------------------------------------
<r.ll~lll > <For stepping foot> 

1-2 S42830001 1 '7'7:;l? UPPER SHAFT 
3-2 S42754001 1 '7'7V.?.><P.JvL UPPER SHAFT BUSH, L 
14-2 S42755001 1 f\IJ;f-<Jt..-:..-:n:.-?~ THREAD TAKE-UP LEVER SET 
14-2-1 153330101 1 7/l::"/?~ THREAD TAKE-UP LEVERASSY 
14-2-2 152236001 1 7/e:"/-<t-<t:t::;l? THREAD TAKE-UP SUPPORT STUD 
14-2-3 152237001 1 f\l);f-'7?7:..-? NEEDLE BAR CRANK 
14-2-4 132051001 1 + -<t7 ;f. V3.57L SCREW, FLAT SM3.57L 
14-2-5 152238001 1/\l);f,')t..-/:IJ/ NEEDLE BAR CONNECTING ROD 
14-2-6 S42756001 1 J\1) ;f, '7 :Sf~ NEEDLE BAR CLAMP 
14-2-7 062680812 1 7-"'::J437-40X8 SCREW, PAN SM4.37-40X8 
20-2 502269001 1 1\ 1) ;f, '7 NEEDLE BAR 

--------------------1----1----------------------- -------------------------------------
["'!;:'1m Ill) [For medium materials) 

<iUi. :t:Y-Ill> <For solenoid type, pneumatic type> 
24 107415016 1 ~ ~//\ 1)DPXS NEEDLE, DPX5 (#16) 

<lii:fiilll > <For inner clamping device> 
24 145646016 1 ~ :,..::.-/\ 1)DPX17 NEEDLE, DPX17 (#16) 

[Ill!;: '1m Ill) [For extra heavy materials) 

24 S37928019 1 ~:,... ,/1\ 1) DPX17NY NEEDLE, DPX17NY (#19) 
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C1 . * 1) ~1* I Feed mechanism ITransportvorrichtung I Mecanisme de l'entrainementl 
Mecanismo de Ia alimentaci6n 
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C1 . * 1) ~iif\ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnement! 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY 1::/;<1 NAME OF PARTS RM 

1 S42066001 1 x:1"? 1JvJ~-1oo?~ FEED LEVERASSY, X 100 
1-1 S42067001 1 x:1"? 'J vJ~-100 FEED LEVER, X 100 
1-2 S42068001 1 X:1"? IJ v/~-71! FEED LEVER CAP, X 
1-3 153924001 1 7IIv 1- FELT 
1-4 108802001 1 ? " 1:: 'E4X4 WICK, 4X4 (L = 250) 
1-5 S37932001 1 ;1"? IJ "}Jb.::J D FEED CAM ROLLER 
1-6 S37933001 1 :::JO :l? ROLLER SHAFT 
1-7 014760622 1 7'71-;<;?-:l5.95 SET SCREW, SOCKET SM5.95 
2 S37934001 1 x:1"? 1Jv,~-;<1!Jv FEED LEVER BUSH, X 
3 183493001 1 :1"? 1J:l?-1!'/ I-"JJ7-?" SET SCREW COLLAR ASSY 
3-1 S09212001 1 -I!'/ I-"JJ7- SET SCREW COLLAR 
3-2 101706001 2 1- ;< * %.35 SET SCREW, SM6.35 
4 S42069001 1 Y:1"? 'J vJ\-60? ~ FEED LEVERASSY, Y 60 
4-1 S42070001 1 Y;1"? 1) vl~-60 FEED LEVER, Y 60 
4-2 S37932001 1 :1"? 1J "h b.::J D FEED CAM ROLLER 
4-3 S37933001 1 ::J D :l? ROLLER SHAFT 
4-4 014760622 1 7'7 1- ;< * :l5.95 SET SCREW, SOCKET SM5.95 
4-5 152973001 1 ? ~ 1:: 'l:4X4 WICK 4X4 (L = 170) 
7 152760051 1 117:1"? 'J "'''-V? VERTICAL FEEDING LEVER SHAFT 
B 048180142 1 1- -"'7 V? 3 7C18 RETAINING RING, C18 
9 152756001 2 :A7:A 1--!f:ff:?-18 THRUST WASHER, 18 
10 014760622 1 7'7 l-;<;?-:l5.95 SET SCREW, SOCKET SM5.95 
11 S41703000 1 PM~i7?-'/ I-X PM BRACKET, X 
12 542072001 1 ;1"? IJ ")] b.X100 FEED CAM, X 100 
13 014760622 2 7'7 1- ;< * :l5.95 SET SCREW, SOCKET SM5.95 
14 S41705001 1 "JJJ.V?x CAM5HAFT,X 
15 070688850 3 11 7 :;·? 7 ?-688ZZNR BALL BEARING, 688ZZNR 
16 S42074000 1 PM":i7?-'/ 1-Y PM BRACKET, Y 
17 S42075001 1 :1"? 1J"hb."i7?-'/I-Y60 FEED CAM BRACKET, Y 60 
18 S42076001 1 ;1"? IJ ")] b. Y60 FEED CAM, Y 60 
19 014760622 2 7'7 1- ;< * :l5.95 SET SCREW, SOCKET SM5.95 
20 542077001 1 "hb.:l?Y CAMSHAFT, Y 
21 070688850 3 1!7 :l? 7 ?-688ZZNR BALL BEARING, 688ZZNR 
22 S37940001 217'!';<1::'/ LOCATOR PIN 
23 062681012 2 7«::J437-40X10 SCREW, PAN SM4.37-40X1 0 
24 S37942000 2 "h'// 1) /?/\78 COUPLING HUB, 8 
25 S37943000 2 ")] '/ -;f 1) / 'j J\ "J"6.35 COUPLING HUB, 6.35 
26 S37944000 2 ")] '/ -;f I)/ 'j :;1."<--tf COUPLING SPACER 
27 014760622 8 7'7 1- ;1. * :l5.95 SET SCREW, SOCKET SM5.95 
28 S42078001 1/f/7/I'"?X HOME POSITION DOG, X 
29 S42079001 1 'f/7/ I'?Y HOME POSITION DOG, Y 
30 062680612 2 7«::J4.37-40X6 SCREW, PAN SM4.37-40X6 
31 S42080001 1 X-1:!/-tf-1- 1)'/?-111 SENSOR SET PLATE, X 
32 S42081001 1 Y-1:! / -tj-- 1- IJ '/ -J-11! SENSOR SET PLATE, Y 
33 062680612 2 7«::J4.37-40X6 SCREW, PAN SM4.37-40X6 
34 S42082001 1 :1"? 1J:if17'/7111!F FEED BAR GUIDE PLATE, F 
35 145318001 4 ";1. * :/4.37 SCREW, SM4.37 
36 S42083001 1 ;1"?1J:if17'/7111!R FEED BAR GUIDE, PLATE, R 
37 145318001 2 ";1. * :/4.37 SCREW, SM4.37 
38 100032004 2 -tt 7 * :/"4.37 SCREW, FLATSM4.37 
39 153393001 1 3::J:1"?'JvJ\-"JJ;.--!f WASHER 
40 071047650 1 ::J7~:::z.73/16 BEARING BALL, 3/16 
41 S42084001 1 ;1"? IJ :Sf1? ~ FEED BARASSY 
41-1 156076001 1 ;1"? IJ$[1 FEED GUIDE 
41-2 153377001 2 ::J DA3X17.8 ROLLER, A 3X17.8 
41-3 153378001 2 :1"? 'J$f1::JD FEED GUIDE ROLLER 
41-4 148133001 2 ::JD ROLLER 
41-5 156108001 1 1!7:1"?1J:IJ?::J7?~ TACK WIDTH REGULA TOR BLOCK ASS SY 
41-6 156109001 1 :IJ/-tf WASHER 
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C1 . * 1) li!liKi I Feed mechanism /Transportvorrichtung I Mecanisme de l'entralnement I 
Mecanismo de Ia alimentaci6n 
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C1 . * 1) ~i~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnementl 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY i::/;({ NAME OF PARTS 

41-7 156077001 1 ;t?l)$f{:IJ?::J7 FEED GUIDE SLIDE BLOCK 
41-8 156080000 1 7 IJH• FELT 
41-9 153380001 1 3::J;t?IJ:IJ?::J7?~ TACK LENGTH REGULATOR BLOCK AS SY 
41-10 542086001 1 Y:t? 'J vJ~-711 FEED LEVER CAP, Y 
41-11 014760622 1 r:t- r "-t:/5.95 SET SCREW, SOCKET SM5.95 
42 153383001 2 :t?'J$1{:1:1/-tf FEED BRACKET WASHER 
43 153384001 2 1)7-:1"-?~ RETAINERASSY 
44 014760622 1 r:t- r" * :/5.95 SET SCREW, SOCKET SM5.95 
45 153391001 1 ;t?i)$({:1:11~-L FEED BAR GUIDE COVER, L 
so 018680522 2 r :t-* Jv r 4.37X5 BOLT, SOCKET SM4.37XS 
51 025680232 2 i::7-tf:ff.:).7'~74.37 WASHER, PLAIN M 4.37 
53 018680522 2 r:t-* Jv r 4.37X5 BOLT, SOCKET SM4.37XS 
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C2 . * 1) ~iifi I Feed mechanism I Transportvorrichtung I Mecanisme de l'entralnement I 
Mecanismo de Ia alimentaci6n 
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C2. ~ 1) ~1* I Feed mechanism /Transportvorrichtung I Mecanisme de l'entrainementl 
Mecanisme de Ia alimentaci6n 

REF.NO. CODE Q"TY 1::/;(-( NAME OF PARTS 

<iili!llll > <For solenoid type> 
46-2-1 153364009 1 :t-tti77' WORK CLAMP ARM 
46-2-2 S42088001 1 :t-tti77'i.--JI-R WORK CLAMP ARM LEVER, R 
46-2-3 542089001 1 :>)"-tj"I')j'l/J(-L WORK CLAMP ARM LEVER, L 
46-2-4 153367001 1 :t-IJ"I77'i.--JI-;J7 WORK CLAMP ARM LEVER SHAFT 
46-2-5 142628001 1 ;;\-( "-( :t7 ') 77:..-7 ') :..--7 FEED ROCK CRANK RING 
46-2-6 048110142 1 1- ;< '7 V7 '0 7C11 RETAINING RING, C11 
46-2-7 152718001 1 7'7- 1- ;< -1- V5.95 SET SCREW, SOCKET M5.95 
46-2-8 153372001 2 :t-IJ"I7';.-L WORK CLAMP, L 
46-2-9 153369001 2 :t-IJ"I7';_-:t-IJ"I1:$<A WORK CLAMP GUIDE PLATE, A 
46-2-10 153370001 1 :t-IJ"I7';_-:t-IJ"I1:$<B WORK CLAMP GUIDE PLATE, B 
46-2-11 107038003 6 -IJ"7 -1- V3.57 SCREW, FLATSM3.57 
46-2-12 S37951001 2 :t-IJ"I')j'[.,J(--(:$1 WORK CLAMP ARM LEVER PLATE 
46-2-13 140407002 2 tj"fl-1- WASHER 
46-2-14 018500822 2 7'-T;f-!v r- sxs BOLT, SOCKET M5X8 
46-2-15 153570001 2 :>j"-lj"IJq7'/"T-fr:l'Y ~- SPRING GUIDE ROD 
46-2-16 145478101 2 :Sf.:..- -1- V4.76 SHOULDER SCREW, SM4.76 
46-2-18 152788000 2 :>j"-lj"IJI-1-:IJ/tj SPRING COLLAR 
46-2-19 153567000 2 :>j"-lj"IJI-1-:1:>7- SPRING COLLAR 
46-2-20 146581002 1 -l!'Y 1-:1:>7- SET SCREW COLLAR 
46-2-21 100260001 2 f-;<-t-Vs.95 SET SCREW, SM5.95 
47 025060232 2 1::7-+ffl-1-7'-"-'76 WASHER, PLAIN M 6 
48 S39110001 2 ;f-Jv I- 595·28X14 BOLT, SM5.95-28X14 

---------- ---------- --- ---------------------- ------------------------------------
< I[ li!l "' ~ !WJ Ill > <For medium materials of solenoid type> 

46-2 S42090009 1 :t-IJ"I77'7~LA WORK CLAMP ARM ASSY, LA 
46-2-17 153568001 2 :t-IJ"IJI-1-A SPRING, EXTENSION (A) 

< i!i:li!l Hi~!Wllll > <For extra heavy materials of solenoid 
type> 

46-2 S42092009 1 :t-IJ"I77'7HB WORK CLAMP ARM ASSY, LB 
46-2-17 153569001 2 :t-IJ"IJqB SPRING, B 

'';;t7'~ 3 //'f.-·:;" "Option parts" 
<Y=20mmPXflll > <For less than Y = 20mm> 

89 153368001 2 :t"'ti7':.-s WORK CLAMP, S 
90 153392001 1 :t7 IJ:$1-(:IJJ(-S FEED BAR GUIDE COVER, S 

< Y = 34mmPJ"F Ill> <For less than Y = 34mm> 
90 153392001 1 :t7 1) :$1-(:IJJ(-S FEED BAR GUIDE COVER, S 

<Y = 49mmJ.:ll' Ill> <For less than Y = 49mm> 
89 153368001 2 :t-IJ"I7':.-s WORK CLAMP, S 
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C3 . l* 'J ~i* 1 Feed mechanism 1 Transportvorrichtung I Mecanisme de l'entrainement I 
Mecanismo de Ia alimentaci6n 
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C3. ~ 1) ~i~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnementl 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY t::n< 1' NAME OF PARTS 

<Ir-. r.ll~lll> <For pneumatic type, stepping foot> 
46-6 S41659109 1 ;j"-1j"I'Jj-'? ~434EI 7'- WORK CLAMP ARM ASSY, 434E AIR 
46-6-1 S41658009 1 ;t "1j" I oJ 7-'Z34I 7'- WORK CLAMP ARM, Z34 AIR 
46-6-2 S10054001 1 ;j"-1j"Iojj-'L,-;\-FR WORK CLAMP ARM LEVER, FR 
46-6-3 S10377101 1 ;t-tti'77'vi\-RR WORK CLAMP ARM LEVER, RR 
46-6-4 S10056001 1 ;t-1J"I'77'vi\-FL WORK CLAMP ARM LEVER, FL 
46-6-5 S10378101 1 ;j"-1j"Iojj-'L,-J\-RL WORK CLAMP ARM LEVER, RL 
46-6-6 S10058001 1 ;t-1J"I'77'vJI-:J? WORK CLAMP ARM LEVER SHAFT 
46-6-7 S21776001 1 i!'Y I-:IJ7-? ~ SET SCREW COLLAR ASSY 
46-6-7-1 139096001 1 i!'Y I-:IJ7- SET SCREW COLLAR 
46-6-7-2 014680622 2 J'7 1- .><;?. :/4.37? >f- ~ SET SCREW, SOCKET (CP) SM4.37 
46-6-8 143591001 1 /\7/\ 1- 1)/'} THRUST RING 
46-6-9 048050342 1 1- .>< '7 E5 RETAINING RING, E5 
46-6-10 014760622 1 J'7 1- .><;?. :/5.95 SET SCREW, SOCKET SM5.95 
46-6-11 025040232 2 t:7·1j";ff;t.f-~'74 WASHER, PLAIN M 4 
46-6-12 018400622 2 "P-T>f-Jv I-4X6 BOLT, SOCKET M4X6 
46-6-13 S41660001 2 ;j"-1j" I J' :J434EI J'- WORK CLAMP, 434E AIR 
46-6-14 153369001 2 ;j"-1J"IJ':J;t-1J"I1':$!A WORK CLAMP GUIDE PLATE, A 
46-6-15 153370001 1 ;j"-1J"I7':J;t-1J"I1':$!B WORK CLAMP GUIDE PLATE, B 
46-6-16 107038003 61J"7;?.:J3.57 SCREW, FLATSM3.57 
46-6-17 S10379001 1 :JI)/'/1J"-1j"I CYLINDER SUPPORT 
46-6-18 S10380201 2 IJ':JI)/'} AIR CYLINDER 
46-6-19 S18415101 2 /\-7~=;t/Q4M5 HALF UNION, Q4M5 
46-6-20 S03800001 2 ?vt:'/\t::- CLEVIS PIN 
46-6-21 048040342 4 1- .>< '7E4 RETAINING RING, E4 
46-6-22 S03801101 2 :JI)/'}'Y~T CYLINDER JOINT 
46-6-23 110168001 2 :HJ:J? ROLLER SHAFT 
46-6-24 S41271000 2 IJv>f.M5 ELBOW,M5 
47 025060232 2 t:7-lf:IJ';?.7-~'76 WASHER, PLAIN M 6 
48 S39110001 2 ,r, Jv 1- 595-28X14 BOLT, SM5.95-28X14 
84 018501222 2 "P-T>FJv 1- 5X12 BOLT, SOCKET M5X12 
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C4. ~ 1) ~i~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnement I 
Mecanismo de Ia alimentaci6n 
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C4. ~ 1J ~i* I Feed mechanism ITransportvorrichtung I Mecanisme de l'entraTnement/ 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY ~:n<{ NAME OF PARTS 

<!ii:i!Oill > <For inner clamping device> 
46-7 S42006009 1 ;t-tt I') 7'7 i;. 434EREV WORK CLAMP ARM ASSY, 434E REV 
46-7-1 S41658009 1 ;f -IJ' I ') T'Z34I 7'- WORK CLAMP ARM, Z34 AIR 
46-7-2 S10054001 1 ;f-IJ'I')T'vi\-FR WORK CLAMP ARM LEVER, FR 
46-7-3 S10377101 1 ;f-lj-I')j-'1/1\-RR WORK CLAMP ARM LEVER, RR 
46-7-4 S10056001 1 :;tit.IrJTVI'\-FL WORK CLAMP ARM LEVER, FL 
46-7-5 S10378101 1 ;f-lj-I')T'i.-1\-RL WORK CLAMP ARM LEVER, RL 
46-7-6 S10058001 1 ;t-tti?T'vl\-,;7 WORK CLAMP ARM LEVER SHAFT 
46-7-7 S21776001 1 -~z·y c:IJ7-7" SET SCREW COLLAR ASSY 
46-7-7-1 139096001 1 -tz·y c:IJ7- SET SCREW COLLAR 
46-7-7-2 014680622 2 7'7 ";< * 0/4.377"'" SET SCREW, SOCKET (CP) SM4.37 
46-7-8 143591001 1 ?.7.Ac'J:.-? THRUST RING 
46-7-9 048050342 1 c.>< 'JE5 RETAINING RING, E5 
46-7-10 014760622 1 7'7 ";< * 0/5.95 SET SCREW, SOCKET SM5.95 
46-7-11 025040232 2 ~7-<f1i*-7.::I.')4 WASHER, PLAIN M 4 
46-7-12 018400622 2 77;t-1o c4x6 BOLT, SOCKET M4X6 
46-7-13 S42007001 1 ;f-IJ'I77/77i;.434E WORK CLAMP CRANK ASSY, 434E 
46-7-13-1 S12634009 1 ;f-IJ'I77/7*JI-:SIA WORK CLAMP CRANK HOLDER, A 
46-7-13-2 S42008001 1 ;f-IJ'I77/7*JI-:SIB WORK CLAMP HOLDER, B 
46-7-13-3 S42019001 1 1\/T/:,1)/~-I.J-f REVERSE CYLINDER BASE 
46-7-13-4 018301236 2 7'7;ffiJI- HX12 BOLT, SOCKET M3X12 
46-7-13-5 018300836 2 7'7;ffiJI- c 3XB BOLT, SOCKET M3X8 
46-7-13-6 S05665001 1 ;f-IJ'I7 7/7LA WORK CLAMP CRANK, LA 
46-7-13-7 154235001 1 /\/7-/:¥"\" REVERSE GEAR 
46-7-13-8 154236001 1 I\/T/7''J7 REVERSE RACK 
46-7-13-9 145087001 1 l\/7/"f1'1f'1i*- WASHER 
46-7-13-10 149831101 1 7'1J7'Y"r c>"*-0/3.18 SETSCREW, SM3.18 
46-7-13-11 154237001 1 ;f-lj-I{1J*JI-:SIL WORK CLAMP PLATE HOLDER, L 
46-7-13-12 025350132 1 ~7-tf:ff*-'-'=1? WASHER, PLAINS 3.5 
46-7-13-13 100242003 1 "';< * ,;3.57 SCREW, SM3.57 
46-7-13-14 S42020001 1 ":.--7::..-a·y r REVERSE ROD 
46-7-13-15 S12639001 1 /\/7-/~IJ/I.J REVERSE CYLINDER 
46-7-13-16 S12642009 2 7'7*J'-c3X35 BOLT, SOCKET M3X35 
46-7-13-17 S42021001 1 1\/T/:/?".JtrfT REVERSE SHAFT JOINT 
46-7-13-18 018300836 1 7'7;f-JI- c 3X8 BOLT, SOCKET M3X8 
46-7-13-19 018300836 1 7'7*1'- Hxs BOLT, SOCKET M3X8 
46-7-13-20 017501216 1 *J'- csx12 BOLT, M5X12 
46-7-13-21 021500216 1 2'-'.::I.7'Y c 5 NUT,2M5 
46-7-13-22 S18415101 2 I\-7.::I.=;f/Q4M5 HALF UNION, Q4M5 
46-7-14 $42009001 1 '.) c;t-tti7'-'7"-" OUTTER WORK CLAMP 
46-7-15 153369001 2 ;f-IJ'I7';,;t-lj-I{1JA WORK CLAMP GUIDE PLATE, A 
46-7-16 153370001 1 ;f-!fi7':.-;t-tti{1JB WORK CLAMP GUIDE PLATE, B 
46-7-17 107038003 6 "t7*-,;3.57 SCREW, FLATSM3.57 
46-7-18 S10379001 1 :,1)/:Sf-lj--lj-I CYLINDER SUPPORT 
46-7-19 S10380201 2 I7':, 1)/:Sf AIR CYLINDER 
46-7-20 S18415101 2 /\-7.::I.=;t/Q4M5 HALF UNION, Q4M5 
46-7-21 S03800001 2 71.--t:'.AI::'/ CLEVIS PIN 
46-7-22 048040342 4 c ;< '7 E4 RETAINING RING, E4 
46-7-23 S03801101 2 :, ') /:Sf'Y"f'T CYLINDER JOINT 
46-7-24 110168001 2 :H1V7 ROLLER SHAFT 
46-7-25 S41271000 2 IJI-;ffiM5 ELBOW, M5 
47 025060232 2 ~7-tf1i*-7.:J.')6 WASHER, PLAIN M 6 
48 S39110001 2 ;fiJI- c 595·28X14 BOLT, SM5.95-28X14 
68 117291002 2 "t7*-V3.18 SCREW, FLATSM3.18 
69 154252001 1 1'7-"f.><-fn POSITIONING PLATE, L 
70 154253001 1 1'7"f>'1'1JR POSITIONING PLATE, R 
71 062670512 4 7-"<::J357·40XS SCREW, PAN SM3.57-40X5 
72 025350332 4 ~ 7-tf:ff *:Sf 1'3.5 WASHER, PLAIN L3.5 
73 028350242 4 1\ *.., 1i * 2-3.5 WASHER, SPRING 2-3.5 
84 018501222 2 7'7*J'- csx12 BOLT, SOCKET M5X12 
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CS. ~ 'J OOi~ I Feed mechanism ITransportvorrichtung /Mecanisme de l'entrainement I 
Mecanismo de Ia alimentaci6n 
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CS. l2S 1) ~1~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnementl 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q"TY l::/;<1 NAME OF PARTS 

, ·:J 7 :,... -7 *Jf ,. "Blank" 
<'l>~'im!!l > <For medium materials> 

76 542030001 1 ;j"ifi";f7/"7434-1R WORK ClAMP BlANK, 434-1 R 
77 542031001 1 ;tifi":i7/"7434-1L WORK CLAMP BLANK, 434-1 L 
BO 542034001 1 ;t., 1) 1 $1 :7"7 /., 434-1 FEED PlATE BlANK, 434-1 

<ili~'im!!l > <For extra heavy materials> 
78 542032001 1 ;t if I :;f 7 / "7 434-2R WORK CLAMP BlANK, 434-2R 
79 542033001 1 ;t if I "f7 / "7 434-2L WORK CLAMP BlANK, 434-2L 
81 542035001 1 ;t., 1) 1$177/.,434-2 FEED PLATE BlANK, 434-2 

<I.Ho!!l > <For inner clamping device> 
67 154256101 1 :tifi1$177/"7A WORK CLAMP BlANK, A 
85 543459001 1 :t "7 1) 1 $1 7 7 / "7 434R1 FEED PlATE, 434R1 
---------- ---------- --- ---------------------- -------------------------------------

<r.llx!!l > <For stepping foot> 
102 546544001 1 :t if I ~ "\' 434ESF-2 WORK CLAMP, RIGHT 434E5F-2 
103 546545001 :t if I 1:: 'J I) 434ESF-2 WORK ClAMP, LEFT 434E5F-2 
88 544942001 1 ;t., IJ 1 $1434ESF-2 FEED PlATE, 434E5F-2 

"::t:t:.-- 3 /l'i.-·:;" "Option parts" 
< 1 OOX60!!l > <100X60> 

55-1 153493001 1 :tifi~'\' WORK CLAMP, R 
56-1 153498001 1 :tifi 1:: 'j 1) WORK ClAMP, LEFT 
57-1 153503001 1 :t-7')1$1 FEED PlATE 

<li'!J~ii1''51X13!!l > <For tongue tacking stitch, 51 X13 > 
55-2 523377001 1 ;tifi ~ "'434-519 WORK ClAMP, RIGHT 434-519 
56-2 523378001 1 :t-It I 1:: 'j 1)434-519 WORK CLAMP, LEFT 434-519 
57-2 523379001 1 :t ., i) 1 $1 434-519 FEED PlATE, 434-519 

<li'Ji~iit- 1 37X8!!l > <For tongue tacking stitch,37X8> 
55-3 527836001 1 :t if I ~ "\' 434-895 WORK ClAMP, 434-895 
56-3 527837001 1 :t if I 1:: 'J 1) 434-895 WORK ClAMP, LEFT 434-895 
57-3 527838001 1 :t., 1) 1 $1434-895 FEED PlATE, 434-895 
---------- ---------- ---- ---------------------- ------------------------------------

"M~m ::t/~ 3 //'\-'')" "Option parts of stepping foot" 
< '7 /$1 ""7'1'1' .:i.i!i!!l > <For one touch work clamp> 

86 544940001 1 :tifi ~ "'434ESF WORK CLAMP, RIGHT 434E5F 
87 544941001 1 :t if I 1:: 'J 1) 434ESF WORK CLAMP, LEFT 434ESF 

<'7/$1•>7'-l'l'.:i.i!i!MI> <One touch work clamp assy> 
101 543990001 1 OT:tifi1$1434EA"7 ~ t=0.5 OT WORK ClAMP AS5Y, 434EA 
101 543991001 1 OT:tifi1$1434E8"7~ t=1.0 OTWORK ClAMPAS5Y, 434EB 
101 543992001 1 OT:t-fti1$1434EC"7 ~ t=2.0 OTWORK CLAMPA5SY, 434EC 
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D1 . fljli ..I:. -7' ~iifi I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme 
de leveur du pinceur I Mecanismo dellevantador de mensula de trabajo 
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D1 . tf.!li. _t 7'~i:W\ I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme 
de leveur du pinceur I Mecanismo dellevantador de mensula de trabajo 

REF.NO. CODE Q'TY t::/.><1' NAME OF PARTS RM 

<'i!ilili!ll> <For solenoid type> 
1 S37961001 1 I) /?A LINK, A 
2 S37962101 1 I) /?B LINK, B 
3 S37963101 1 I) /?C LINK, C 
4 S37964101 1 1)/?'./?A LINK SHAFT, A 
5 S37965101 1 1) /'7'./?B LINK SHAFT, B 
6 S37966101 1 1) /'7'./?C LINK SHAFT, C 
7 S43792001 1 1) /'7'./?DS LINK SHAFT, DS 
8 100281001 4 -if' ;lj * WASHER 
9 S37968001 4 .A:I""Y:fl::"/8 SNAP PIN 
10 S19662001 2 .A:I"'Y:ft::'/5 SNAP PIN 
11 S41238001 1 ;t -lj I 1' :)!L WORK CLAMP PLATE, L 
12 S37970050 1 ;t -lj I -( :$l 3 '7 >' :$l JJ.. BUSHING, WORK CLAMP PLATE 
13 014680622 1 F:l" ~ "* './4.37? ,n SET SCREW, SOCKET (CP) SM4.37 
14 S43460101 1 I) /?t f':/J"?-C SPRING, C 
15 S37971001 1 iz/<t511' SENSOR MOUNT 
16 062680612 1 :i"«::J4.37·40X6 SCREW, PAN SM4.37-40X6 
17 S37972101 1 -tz/<t:IJ/7-1':$1 SENSOR PERCEIVE PLATE 
18 018300636 1 J7:1",Y,JJ.. ~ 3X6 BOLT, SOCKET M3X6 
19 S37973101 1 Vv/1'f'~I)'Y'T1':$! SOLENOID SETTING PLATE 
20 060670712 4 J\ 1' / I'' 437·40X7 SCREW, BIND SM4.37-40X7 
22 S37974000 1 ;t<tiF/f.A ~·YH-:ib. WORK CLAMP LIFTER LEVER RUBBER 
23 013781012 3 ~" * :/'6.35 SET SCREW, (CP) SM6.35 
24 S41239001 2 F/:1"1''./?12 GUIDE SHAFT, 12 
25 018501036 2 J7:1",Y,JJ.. ~5X10 BOLT, SOCKET M5X10 
26 S10103001 2 ,Y,-JJ..:f•y :/~ BALL BUSH 
27 048200142 2 ~ >"7 :/'? 3 '7C20 RETAINING RING, C20 
29 S43404001 1 Vv/1' f';<. ~·YH- SOLENOID STOPPER 
30 014680422 2 J7:1" ~" * :'/4.37? * ~ SET SCREW, SOCKET (CP) SM4.37 
31 025030232 1 t::7-lf:li*7-~'73 WASHER, PLAIN M 3 
-------------------- --- ---------------------- ------------------------------------ --

<IF-, I.Hii!ll > <For pneumatic type, inner clamping 
device> 

28 510125009 3 :ib.-tz/21 RUBBER CAP, 21 

32 104450109 2 :::i'b.iz/8 RUBBER CAP, 8 

' 
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D2. t~.I J:. -7·~1~ I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme 
de leveur du pinceur I Mecanismo dellevantador de mensula de trabajo 
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D2. tlji.I ..t -71\\l1Wi I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme 
de leveur du pinceur I Mecanisme dellevantador de mensula de trabajo 

REF. NO. CODE Q'TY 1:::..-;<1' NAME OF PARTS Rill 

<r.!l~!ll > <For stepping foot> 
33 542836001 1 n:..-'r'Y;tifi:IJL.~" INTERMITTENT W/CLAMP CAM ASSY 
33-1 542837001 1 :11:..-'r'Y;tifi:IJL. INTERMITTENT WORK CLAMP CAM 
33-2 014760622 2 7'-J- ~ ;< :l< :l5.95 SET SCREW, SOCKET SM5.95 
34 S43693000 1 n:..-'r'Y;tifiv:..-n:..- INTERMITTENT W/CLAMP CON. ROD 
35 623033000 1 )1 <' V ~ 7 'r6805VV BALL BEARING, 6805VV 
36 150460001 1 U-UD;t~ IJ vi~-V~ U-UD FEED LIFTER LEVER SHAFT 
37 150461001 1 ;!'~ 1J :::Hl FEED ROLLER 
38 107453001 2 -+j'jj:j< WASHER 
39 021750102 1 1'-'.::L-J-'Y l-556-32 NUT, 1 SM5.56-32 
40 517871101 1 :IJ :..- 'r 'Y ;j'if I'/ T'R INTERMITTENT WORK CLAMP ARM, R 
41 017751412 1 ;FJv ~ 5.56X14 BOLT, SM5.56X14 
42 54.2839001 1 n:..-'r'Y;tifi77'F INTERMITTENT WORK CLAMP ARM, F 
43 148196000 1 7 7 ;< A if f' 7 7 7 ;< :S1 Jh SPREADER SHAFT BUSH, L 
44 148197000 1 77-"Aife777.><:S1JvR SPREADER SHAFT BUSH, R 
45 S42840101 1 :11:..-'r'YIJ:_.,~~" INTERMITTENT LINK ASSY 
46 155167002 2 :Sf:..-* '-'5.56 SHOULDER SCREW, SM5.56 
47 542880001 1 ;j'ifi;J{70l::J PRESSER BAR, SIDE 
48 145472001 1 ;tifi;F'/.><:S1Jv PRESSER BAR BUSH 
49 S31012001 1 ;tifi7-017t'Y:l<V PRESSER ADJUSTING SCREW 
50 531013001 1 7-"l7t'Y:l<V'Y<'"7"'Y 1- PRESSER ADJUSTING NUT 
51 510111101 1 ;j'ifi/\:j< SPRING 
52 S10112001 1 ;j'ifiJI:l'-7':..-7"1' SPRING GUIDE 
53 S10113101 1 ;t if I ;]{ 7 :$f '\' PRESSER BAR GUIDE BRACKET 
54 062681212 1 7«::J437-40X12 SCREW, PAN SM4.37-40X12 
55 S10371001 1 ;j'ifi;j{') IJ 7)1- PRESSER BAR LIFTER 
56 510372100 1 ;j'if I;J{ '/ :$f '\' ~ 'Y;., 01 :_., CUSHION 
57 048040342 1 1- ;< 7 E4 RETAINING RING, E4 
58-1 542849101 1 ;t if I 7' ;., XA WORK CLAMP, XA 
59 513399001 1 ;., ;< ;t. V3.57X12 SCREW, SM3.57X12 
60 S03677001 1 -tf:IH WASHER 

It ::t 7" :..- 3 ',.,,f '{- ''J II "Option parts" 
58-2 545131001 1 ;t if I 7' ;, XB WORK CLAMP, XB 
58-3 545132001 1 ;t if I 7';, XC WORK CLAMP, XC 
58-4 S45133001 1 ;t if I 7' ;,xo WORK CLAMP, XD 
58-5 545134001 1 ;t if I 7' ;,xe WORK CLAMP, XE 
58-6 545135001 1 ;t if I 7' ;, XJ WORK CLAMP, XJ 
61 S33251001 1 ;!'if I/~ :j< SPRING 
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E. T*HI001* I Lower shaft mechanism I Untere Welle I Mecanisme de l'arbre inferieur I 
Mecanismo del eje inferior 
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E. T!¥Eii~iil'i I Lower shaft mechanism I Untere Welle I Mecanisme de l'arbre inferieur I 
Mecanisme d I f . e eie in enor 

REF.NO. CODE Q"TY t::/.><1 NAME OF PARTS RM 

1 141786001 1 ?7/?D'/ i'':$1/;:j;:J CRANK ROD SHOULDER SCREW 
2 100090004 1 j-'/ ~ 7.14 NUT,SM7.14 
3 014680622 1 7'-J- ~ "* V'4.37? ;f- ~ SET SCREW, SOCKET (CP) SM4.37 
4 152245001 1 3'7 1'?'1''1' ROCK GEAR 
5 537978051 1 3'7 1'?'\''I'V'? ROCK GEAR SHAFT 
6 181995001 1 t!'/ ~!:17-?~ SET SCREW COLLAR ASSY 
6-1 101706001 2 ~.><;:);:/635 SET SCREW, SM6.35 
7 014760622 1 7'-J- ~" * :;·5.95 SET SCREW, SOCKET SM5.95 
8 S37979101 1 ;;~;J??~ LOWER SHAFT ASSY 
9 S37981051 1 :; ~ Si -7 .>< ~ Jv LOWER SHAFT BUSH 
10 014760622 1 7'-J- ~.><;);:J5.95 SET SCREW, SOCKET SM5.95 
11 152678001 1 !:1?7'-3?-t:!'/V'? ADJUSTING STUD 
12 081003670 1 0 1) /'JPW3 ORING,PW3 
13 S03704002 1 t!'/ ~!:17-? ~ SET SCREW COLLAR ASSY 
13-1 014770622 2 7'-J- ~;<;);;J·6.35?;f-~ SET SCREW, SOCKET (CP) SM6.35 
14-1 S02427201 1 ;f;f:IJ?~1?~ SHUTTLE RACE BASE ASSY 
14-1-1 S02428001 1 ;f;f!J?~1 SHUTTLE RACE BASE 
14-1-2 S02429101 1 :IJ?1 ~7'/-J-1 SHUTTLE RACE THREAD GUIDE 
14-1-3 062660412 2 j- « ::J 318·40X4 SCREW, PAN SM3.18-40X4 
14-1-4 152683001 2 ;f;f!J? ~ ')'/?''/" SHUTTLE RACE BODY SETTING CLAW 
14-1-5 152684101 2 ;f;f!J? ~ l)'/?"1~;); SPRING, COMPRESSION 
14-1-6 402887001 2 -tf:IJ ;!;3.2 WASHER, 3.2 
14-1-7 062660712 2 j-«::J318·40X7 SCREW, PAN SM3.18-40X7 
14-1-8 153050000 2 >t >t;,' ~ 1 7 I Jv ~ SHUTTLE RACE BASE FELT 
14-1-9 S02877000 2 -7 ~ t::'E4X4 WICK, 4X4 (L = 350) 
15 014760622 1 7'-J- ~ .><;:); S/5.95 SET SCREW, SOCKET SM5.95 
16 152678001 1 !:1?7'-3?-l!'/V'? ADJUSTING STUb 
17 081003670 1 Ql)/'JPW3 ORING, PW3 
18 048080342 1 ~ >' '7E8 RETAINING RING, E8 
19 152681201 1 F7111- DRIVER 
20 018501422 1 7'-J-;f-Jv ~ 5X14 BOLT, SOCKET M5X14 
23 120438001 1 ~ Y'/'\'-1::':-- PIN, DOWEL ---------- ----------1----- ---------------------- ------------------------------------ --

<<P~'Imfflli!ll*i > <Japan only> 
21 152682101 1 ;f;f:IJ?A --------------------
22 152685903 1 j-:IJ:IJ7AJ\::J?~ --------------------
24-1 159610201 1 ;f,t:'/-7-:A?~A --------------------
24-1-1 154339001 1 ;f-t:'/-7-7.73?;JI~;j; --------------------
24-1-2 154341001 1 ;f-t::'/?"-7.11;);;);;J --------------------
24-1-3 159612001 1 ?'77/;f-?;JII;:j; --------------------
25 159613051 1 :;1{1:::'~ ---------- ---------- ---------------------- ------------------------------------· --

< 'I' l!i! '1m ffl Ito tfj > <For export of medium materials> 
21 152682101 1 ;f;f!J?A SHUTTLE RACE BODY, A 
22 S15662991 1 j-!J:IJ7LAJ\::J? ~ SHUTTLE HOOK BOX ASSY, LA 
24-1 S15902401 1 ;f-t:'/-7-:A?~LA BOBBIN CASEASSY, LA 
24-1-1 S16074101 1 -7-7.7'-3 '7 ;J/\;);A TENSION SPRING, A 
24-1-2 S16492101 1 ;f-t::'/?"-7.1\;);;:j;;J SCREW, BOBBIN CASE SPRING 
24-1-3 S15667001 1 ??7/;f-";J"'* SPRING, ANTI-SPIN 
25 S44633001 1 ;f-'1:::'/LAN BOBBIN, LAN ---------- ----------1----- ---------------------- ------------------------------------· --

< li~ '1m ffl 1>11*1 > <Japan only> 
21 152686101 1 ;f>!":IJ7B --------------------
22 152687902 1 j-!J:IJ7BJ\::J? ~ --------------------
24-2 152690301 1 ;Ft::/?"-7.?H --------------------
24-2-1 154340001 1 ;f-t::'/-7-7.7'-3? ;JI\;); -~·~·~············-· 

24-2-2 154341001 1 ;f- t:: /?"- 7.1\.:l'- *:; ·······~·------·~·~· 

25 159613051 1 iF I::/ --~··-··-·-··-··-·· -------------------- ~---------------------- ------------------------------------· --
< lil!i! '1m ffllt. tfj > <For export of extra heavy materials> 

21 152686101 1 ;f;f!J"78 SHUTTLE HOOK BASE, B 
22 S15663991 1 j-!J:IJ"7LBJ\::J?~ SHUTTLE HOOK BOXASSY, LB 
24-1 S15903401 1 ;f-t::'/-7-7.? hB BOBBIN CASE ASSY, LB 
24-1-1 S16075101 1 -7-7.7'-3 '7 ;J/\;);B TENSION SPRING, B 
24-1-2 S16492101 1 ;f-t:'/-7-7.1\;);;:j;;J SCREW, BOBBIN CASE SPRING 
24-1-3 S15667001 1 -7?7/;f-.,;JI\;j; SPRING, ANTI-SPIN 
25 S44633001 1 ;f-t::'/LAN BOBBIN, LAN 
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F. ~}~li'.!J'lltmliKi I Lubrication I Schmierung I Lubrification I Lubricaci6n 
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F. *1?i)fllii'.!J~~iKi I Lubrication I Schmierung I Lubrification I Lubricaci6n 

REF. NO. CODE Q'TY t::n< 1" NAME OF PARTS Rill 

1 152948001 1 :t 1" Jv;Ji•;t ~" t' OIL WINDOW 
2 507333001 1 :t 1" Jv? 7~<1" :ts OIL FEEDING PIPE, S 
3 507456000 1 t:=-Jv7~-:f OIL TUBE, L= 160 
4 148738000 1 ?~t:'E WICK, L=335 
5 107149001 1 7IJv c FELT 
6 537983001 1 7'7V?~~7~"'t"'ti WICK SUPPORT 
7 062680612 1 :1-~::J4.37-40X6 SCREW, PAN SM4.37-40X6 
8 025680232 1 t:7if:li';l-7~74.37 WASHER, PLAIN M 4.37 
9 028680242 1 /~;l.if:li';l-2-4.37 WASHER, SPRING 2-4.37 
10 510478000 1 o·;t t'~~'7~7IJv~ FELT 
11 S34986000 1 t:=Jv7~- ·f OIL TUBE, L = 135 
12 153920001 1 ? ~ t: 'E4X4 WICK, 4X4 (L = 300) 
13 107149001 1 7IJv c FELT 
14 521527001 1 T ::...-1:::'/:¥-~rJ ..:z. ij-ij- I WICK SUPPORT 
15 S10162201 1 1\ 1) ;]('] t:'E-IJ"-IJ"I WICK SUPPORT 
16 060670512 1 !11" / t'357·40X5 SCREW, BIND SM3.57-40X5 
17 S37984000 1 t:=Jv7~- ·f OIL TUBE, L = 290 
18 518093100 1 ? ~ t: 'E4X4 WICK, 4X4 (L = 11 00) 
19 153562001 1 t:7?~t:'E FLAT WICK, L= 150 
20 151927001 1 ?7"Y77IJv c CLUTCH FELT 
21 104567001 1 ?~t:'E"'t-IJ"J: WICK SUPPORT 
22 159565000 1 ? ~ t:'E2.5X150 WICK (L = 150) 
24 S37986000 1 t:=Jv7~-:f OIL TUBE, L = 440 
25 S18093100 1 ? ~ t: 'E4X4 WICK, 4X4 (L = 11 00) 
26 145547001 1 7~-·::r*Jv1f TUBE HOLDER 
27 062670512 1 :1-~:::J 357-40X5 SCREW, PAN SM3.57-40X5 
28 S37987001 1 '-':9 V?~~7~"'t"'ti FELT SUPPORT 
29 S37988000 1 '-':$< V?~~7~ 7 IJH FELT 
30 062680612 1 :I-~:J4.37-40X6 SCREW, PAN SM4.37-40X6 
31 S09043000 1 7IJv c FELT 
32 152948001 1 :t 1" Jv;Ji·;t ~"" t' OIL WINDOW 
34 S34983000 1 t:=Jv7~- ·f OIL TUBE, L= 160 
35 S34986000 1 t:=Jv7~- :f OIL TUBE, L = 135 
36 S34982000 1 t:·=Jv7~-7· OIL TUBE, L = 70 
37 153920001 1 ? ~ t: 'E4X4 WICK, 4X4 (L = 300) 
38 152969001 1 ::J-t'-IJ"-IJ"I:t.J;l< CORD SUPPORT 
39 062670512 1 :I-~::J357-40X5 SCREW, PAN SM3.57-40X5 
40 148738000 1?~t:'E WICK, L=335 
41 148738000 1?~t:'E WICK, L=335 
42 152956001 1 ?~ t:'E4X4 WICK, 4X4 (L = 500) 
44 228475000 3 'T ';t './?/I/ t' 1.9X80 FASTENING BAND, 1.9X80 
---------- ---------- --- ---------------------- ------------------------------------ --

<~i!I,I7'-,JiifiJil> <For solenoid type, pneumatic type, 
inner clamping device> 

23-1 S37985000 1 :A1"7''f7:r:Jv~ FELT 
--------------------1---- ---------------------- ------------------------------------ --

<r.ll~m > <For stepping foot> 
23-2 S42827000 1 :A1"7''f7J:Jv c FELT 
45 S09043000 2 7 :r:Jv c FELT 
46 108802001 1 ? ~ t:'E4X4 WICK, 4X4 (L = 250) 
47 104567001 1 "J ~ t:'E-IJ"-IJ"I WICK SUPPORT 
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G.*~;.,. ~iKi /Threading mechanism I Fadenfiihrungsvorrichtung I Mecanisme de l'enfilage I 
Mecanismo del enhebrado 

5 6 

[j!j}!j!~Jll J [ <1>/f:~Jll J <>t/0/3 //(-'/ 
<IIIli. <llllxlll> <IIIli. I OPTION PARTS> 

:r:r-.&~ffl> I7-.£R6Jll> 

~ ~ ~ ~ 
25-t 25-3 25-2 25-4 

118-X34-40 1 

25 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



G. ::%im Y ~iKi /Threading mechanism I Fadenfuhrungsvorrichtung I Mecanisme de l'enfilage I 
Mecanisme del enhebrado 

REF.NO. CODE Q'TY t::/.><1' NAME OF PARTS RIV 

1 152869001 17-ldc~r ARM THREAD GUIDE 
2 062710612 1 7 « ::J 476-32X6 SCREW, PAN SM4.76-32X6 
3 152870001 1 7-Ld c:IJ?- ARM THREAD GUIDE 
4 062670612 1 7«::J 357-40X6 SCREW, PAN SM3.57-40X6 
5 113316001 1 7-.t...-f l--7'/j--( ARM THREAD GUIDE 
6 060670612 1 J\ 1' / f'357-40X6 SCREW, BIND SM3.57-40X6 
7 159224001 1 7-J...-r c:tJ?' ARM THREAD GUIDE 
8 152872001 1 1 c7-"'17'-':SI1' TENSION BRACKET 
9 114294001 1 0 1) :--? ORING 
12 100398001 1 1 c7-"'17'-'>F7 TENSION STUD 
13 100136001 1 1 c7-"'17'-'7'/" TENSION NUT 
15 159805001 1 1 c7-"'17'-'-tt7:t-tti TENSION DISC PRESSER 
16 145446001 2 1 c7-"'17:.--tt7 TENSION DISC 
17 100402004 1 " "=1- :/3.57 SETSCREW, SM3.57 
18 S10469001 1 77 "" * :/5.95 SET SCREW, SOCKET M5.95 
19 115186001 1 :.-~1' H'-"'1 '7 :.->r-7 MAIN THREAD TENSION STUD 
20 100136001 1 1'c7-=17'-'7'/c TENSION NUT 
21 115188001 1 '-'"-1' c7-"'17'-'''* TENSION SPRING 
22 145446001 21'c7-"'17'-'<t5 TENSION DISC 
23 152889001 1 ~·Y.><1' c:IJ?' THREAD RETAINER 
24 062670612 2 7«::J357-40X6 SCREW, PAN SM3.57-40X6 
26 152891101 1"'J>F7.><$1Jt-o1' c7:--71' THREAD GUIDE, NEEDLE BAR BUSH 

---------- ---------- ----r---------------------- ------------------------------------ --
<l!ilii.I7-.Jii .. !ll> <For solenoid type,pheumatic type, 

inner clamping device> 
11 100400000 1 1 c:::z.Jt-.>< e:-:-- PIN 

< rOJx!ll > <For stepping foot> 
11 150551000 1 1 c:::z.Jt-.>< e:-:.- PIN 

---------- ---------- --- ---------------------- ------------------------------------- --
[<P~'!tll!ll] [For medium materials] 

10 145519001 1 1' c c I) J\ :j\ SPRING 

14 104525001 1 1 c7-"'~7'-'''* TENSION SPRING 

25-2 S41222101 1 "'J>Y-71' c7/71's NEDDLE BAR THREAD GUIDE, B 

[iUJ'!tll!ll] [For extra heavy materials] 

10 144588001 1 1' c c 1)1\:j\B SPRING, B 

14 107606001 1 1' c7-"'17'-'''* TENSION SPRING 
<l!ilit,I7-.Jii .. )ll> <For solenoid type,pheumatic type, 

inner clamping device> 

25-1 152890001 1 "'J>Y-71' c7:.-71'A NEEDLE BAR THREAD GUIDE, A 
<rM:!Il> 

25-3 S02438001 1 J\IJ>f-71' c7/71'A NEEDLE BAR THREAD GUIDE, A 

"=t:t:..- 3 /J"f.-"J" ·option parts· 

25-4 S02439001 1 "'J>r-71' c7:.-71's NEEDLE BAR THREAD GUIDE, B 
27 152881001 1 I"'v1'$11'?~ NEEDLE COOLER ASSY 

28 014680622 1 77 "" * :/4.37? >j( ~ SET SCREW, SOCKET (CP) SM4.37 

29 152883000 1 7IJI- c8X15.5 FELT, 8X15.5 

30 152884001 1 I"'v1'1'c:IJ?' NEEDLE COOLER THREAD GUIDE 

31 062670412 1 7« ::J 357-40X4 SCREW, PAN SM3.57-40X4 
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H. -*if~f* I Bobbin winder mechanism I Spuler I Mecanisme du bobineur I Mecanisme del 
devanador de Ia can ilia 
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H . *~~i* I Bobbin winder mechanism I Spuler I Mecanisme du bobineur I Mecanismo del 
devanador de Ia canilla 

REF.NO. CODE Q'TY 1::/;(-( NAME OF PARTS 

1-1 S37991109 1 7'77? TOP COVER 
1-2 S37992100 1 -( f-<~77'' BOBBIN WINDER ARM 
1-3 S37993000 1 -(?II* SPRING, PLATE 
1-4 048100142 1 1- ;< '7 V'? :l '7C10 RETAINING RING, C10 
1-5 S37994001 1 -( ""~';! ;( V'? BOBBIN WINDER CLAW STUD 
1-6 S37995101 1 ;f-1::':..--t-tti BOBBIN PRESSER 
1-7 014679320 1 7'7 1- ;( * V'3.57'7 * ~ SET SCREW, SOCKET (CP) SM3.57 
1-8 S37996001 1 -( ""~';! ;( BOBBIN WINDER CLAW 
1-9 014680622 1 7'7 1- .>< * V4.37'7 * ~ SET SCREW, SOCKET (CP) SM4.37 
1-10 048050342 1 e ;< 'J E5 RETAINING RING, E5 
1-11 S37997001 1 -(f-<~:1'7 BOBBIN WINDER SHAFT 
1-12 154528001 1 -( 1-<~?JI.o? BOBBIN WINDER WHEEL 
1-13 120448001 1 -:JL>. ') RUBBER RING 
1-14 120990001 2 7'1< ?';! ~ 1- ;( * V'4.37 SET SCREW, SM4.37 
1-15 S10174000 1 ;j;::JI) ::lJr-(1< DUST GUARD PLATE 
1-16 S37998001 1-( f-<~77"11* SPRING 
1-17 152938001 1 ;( :;<. KNIFE 
1-18 062680512 1 7"'::J437-40X5 SCREW, PAN SM4.37-40X5 
1-19 159574101 1 1" H':l7V;f-7 TENSION STUD 
1-20 100136001 1 1" H' :l '7 V7'Y 1- TENSION NUT 
1-21 144110001 1 V?JI.o-1<1" t-7-:l7VJI* THREAD TENSION ADJUST SPRING 
1-22 145446001 2 1" f-7-:l7V-tt7 TENSION DISC 
1-23 144105000 1 7':l7V11*7I-tf:li* FLANGE WASHER, TENSION SPRING 
1-24 021680202 1 7';1 1- 2V~4.37 NUT, 2 SM4.37 
1-25 141590001 1 1"f-f--tV;J(7 THREADING BAR, U 
1-26 100022004 2 j- ·;~ 1- 5.95 NUT, SM5.95 
1-27 025680232 1 1::7-tf:li*?'-~74.37 WASHER, PLAIN M 4.37 
2 062681212 2 7"'::J437-40X12 SCREW, PAN SM4.37-40X12 
3 062680812 1 j-r{::J437-40X8 SCREW, PAN SM4.37-40X8 
4 025680232 3 1::7 -tf:li * 7~ 74.37 WASHER, PLAIN M 4.37 
-------------------- --- ---------------------- ------------------------------------

<11\:!i(l_ I7'-. Jii~ffl> <For solenoid type, pneumatic type, 
inner clamping device> 

5 S10176000 1 -( f-<~:f-1) BOBBIN WINDER PULLEY 
6 014760622 2 7'7 1- ;< .t. V'5.95 SET SCREW, SOCKET SM5.95 
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J. *t)J 1) 001Ki /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 
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J. -*tl.l 1) ~i~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanisme de Ia cortadura de hiros 

REF.NO. CODE Q"TY l:::n< 1" NAME OF PARTS 

1 S38001001 1 1" ""' 1) :IJL. THREAD TRIMMER CAM 
2 014770622 2 7':1" ";1. * :l6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 
3 S38002101 1 "v/ 1" "e 'J ':I'T1" ~ SOLENOID SETTING PLATE 
4 060680712 2 !I-(/ f' 437-40X7 SCREW, BIND SM4.37-40X7 
5 154599000 1 Yv/1" c?·;;:,,:-- SOLENOID CUSHION 
6 S02652001 1 -tf-jj;?- WASHER 
7 S23836001 1 '-'v/1" evil-?~ SOLENOID LEVERASSY 
7-1 S02654001 1 Yv/1" !'vii- SOLENOID LEVER 
7-2 014680622 1 7':1" ";1. * :/4.37? * ~ SET SCREW, SOCKET (CP) SM4.37 
8 S38003001 1 ? l'?vll-;t;,vl\- PUSHING LEVER DRIVING LEVER 
9 145478101 1 ~ :.--;?- 5''4.76 SHOULDER SCREW, SM4.76 
10 S38004002 1 ? c? vll-;z e':ll<<l!o-il'2> DRIVING LEVER STOPPER, H = 0.3< MARK2 > 
10 S38004003 1 ? I'? vll-;z e':l"<'o-il'3> DRIVING LEVER STOPPER, H = 0.6<MARK3> 
10 S38004004 1 ? I''? vll-:oz e':l"<'c-il'4> DRIVING LEVER STOPPER, H = 0.4S<MARK4> 
11 018681022 2 r:r-r-;• e4.37X1o BOLT, SOCKET SM4.37X1 0 
12 025680132 2 1::7-ttn:?-:.-"lC/4.37 WASHER, PLAINS 4.37 
13 159905001 1 e ;1. :X 1"7"l? 1!':1 ;?- ;/ ADJUST SCREW 
14 106147002 1 :r·;; "7.94 NUT,SM7.94 
15 S38005001 1 ? I''? v11-r:--:r1"v·? DRIVING LEVER SHAFT 
16 231071001 1 ;1. ~ Jv8X15 BUSH, 8X15 
18 S10189001 1? 1''?:/?'f I' VII;?- SPRING 
19 048070342 2 e ;1. '7 E7 RETAINING RING, E7 
20 154596000 1 -( C '\' I) :IJ A V J\-? ':/ 5i "l / CUSHION 
21 S38006001 11"e'I' 1J?c?vll-?~ TR. TRIMMER DRIVING LEVERASSY 
21-1 S38007001 1 1" e'I''J? I'C/vl\- THREAD TRIMMER DRIVING LEVER 
21-2 153597001 1 v~1" e-ttll'\'t.>7- LOWER THREAD RETAINER COLLAR 
21-3 S30033001 1 ~ :--;?- 5''3.57 SHOULDER SCREW, SM3.57 
21-4 148813001 2 -tftJ;?- WASHER 
21-5 106129002 1 :r·Ye3.s7 NUT, SM3.57 
21-6 028350242 1 11:?--ttn:?-2-3.5 WASHER, SPRING 2-3.5 
22 014770622 1 7':1" ";1. * :/6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 
23 S02354001 1 ~Y':/'1'7~/;?-:/B SHOULDER SCREW, B 
24 100022005 1 :r·;; "5.95 NUT, SM5.95 
25 S38008001 1 1" e'I''JJ:J·;; c·?~ THREAD TRIMMER ROD ASSY 
25-1 S38009001 1 1" e'I''JJ:J·;;" THREAD TRIMMER ROD 
25-2 S07512001 1 ~v'Y'\'7-R?~ ROUND JOINT ASSY, R 
25-3 100022005 1 :r·;; es.9s NUT, SM5.95 
26 110233001 1 ~ :-- * :l4.76 SHOULDER SCREW, SM4.76 
27 110161004 1 :1" ·;; "4.76 NUT, SM4.76 

28 109893002 1 -tf-jj;?- WASHER 
29 S38010001 1 1" e '~' 'J vii- THREAD TRIMMER LEVER 

30 S10195001 1 1" e'I''J v/1-:l? LEVER SHAFT 
31 110367001 1 -tf"jj;?- WASHER, PLAIN SPECIAL 8 
32 048060342 1 e ;1. '7 E6 RETAINING RING, E6 
33 014760622 1 r:Te;<:?-:Js.95 SET SCREW, SOCKET SM5.95 
34 S38011001 

1 1" ""' l)'f ""'''* THREAD TRIMMER RETURN SPRING 
35 158940001 1 II;?-1J'T SPRING HOOK 
36 110233001 1 ~/;?-;/4.76 SHOULDER SCREW, SM4.76 
37 110161004 1 :r·;; e4.76 NUT, SM4.76 
38 153484001 1 .., ti' * 4.76 WASHER, PLAIN 4.76 
39 025680232 1 1:: 7.., -jj * 7 ~? 4.37 WASHER, PLAIN M 4.37 
40 S38012001 1 v:.-:n:..-v,~-'7 ~ CONNECTING ROD LEVERASSY 
41 S10202101 1 V/71 /VI~- :J-7 CONNECTING ROD LEVER SHAFT 
42 121007001 1 7'~ ?':I'\' "" * :l4.37 SET SCREW, SM4.37 
43 S38015001 1 /\1)-(~ NEEDLE PLATE 
44 S38016001 1 1" e'l' 'J v:--:1:>:-- THREAD TRIMMER CONNECTING ROD 
46 S10208001 1 1" I'?/\1J/'f<t=0.4> WASHER, MOVABLE KNIFE<t=0.4> 
46 S10208002 1 1" I'?/\1J/'f<t=0.5> WASHER, MOVABLE KNIFE<t=0.5> 
46 S10208003 1 1" I'?/\:IJ/'f<t=0.6> WASHER, MOVABLE KNIFE<t=0.6> 
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J. ;~HJJ IJ m11*i /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 
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J . -*WI) ~iifi /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-til I Mecanismo de Ia cortadura de hiros 

REF.NO. CODE Q'TY t::..-.><1 NAME OF PARTS 

47 S00705001 1 1 1'''7/\:IJ';;- MOVABLE KNIFE COLLAR 
48 S10209101 1 ::.--" * 'i4.37 SCREW, SM4.37 
49 S10210101 1 :::17'1/\ FIXED KNIFE 

50 111140002 2 ~;<;t.V2.38 SCREW, SM2.38 
51 100032004 2 't -;q, "'4.37 SCREW, FLATSM4.37 
52 S11244001 2 ~" * 'i4.37 SCREW, SM4.37 
54 100360003 2 <t7;i.'i2.38 SCREW, FLAT SM2.38 
55 228475000 1 'T"J'.J?i</ I'1.9X80 FASTENING BAND, 1.9X80 
-------------------- ---- ---------------------- ------------------------------------

<<f>~¥1JIIl> <For medium materials> 
45-2 S40934001 111''7/\L?~ MOVABLE KNIFEASSY, L 
53-5 S10213001 1 f\1)7'719F NEEDLE HOLE PLATE, F 
-------------------- --- ---------------------- ------------------------------------

<tili~¥1JIIl > <For extra heavy materials> 
45-1 S10205001 1 1 1'''71\? ~ MOVABLE KNIFE ASSY 
53-3 S10212101 1 f\1)7'719E NEEDLE HOLE PLATE, E 

"~'1'~ 3 /J'f-·')·' "Option parts" 
53-1 S10211001 1 f\1)7'719A NEEDLE HOLE PLATE, A 
53-2 S29997001 1 /\ 1)7'719D NEEDLE HOLE PLATE, D 
53-4 S30925001 1 f\1)7'719ED NEEDLE HOLE PLATE, ED 
53-6 S30926001 1 !\I) 7'7 19 FD NEEDLE HOLE PLATE, FD 
53-7 S30450001 1 f\1)7'719H NEEDLE HOLE PLATE, H 
53-8 S25127001 1 f\1)7'719L NEEDLE HOLE PLATE, L 
53-9 S34348001 1 /\ 1)7'719M NEEDLE HOLE PLATE, M 
53-10 S41013001 1 1\ 1) 7'719 BZ NEEDLE HOLE PLATE, BZ 

118-X34-403 

RI\J 

--

--

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



K. *tk 1 ~i* /Thread wiper mechanism I Fadenwischvorrichtung I Mecanisme de tire-fil I 
Mecanismo dellimpiador de hilo 
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K. :>M.L..-1 ~iKi /Thread wiper mechanism I Fadenwischvorrichtung I Mecanisme de tire-fill 
Mecanisme dellimpiador de hilo 

REF.NO. CODE Q"TY t::..-;<1 NAME OF PARTS 

<llt~!ll> <For solenoid type> 
1 S38023001 1 71H-'ll'7vl~- THREAD WIPER DRIVING LEVER 
2 152822001 1 71H-';/'J THREAD WIPER SHAFT 
3 025770232 1 t: 7 -lf:ij' * 7.:z. 7 6.35 WASHER, PLAIN M 6.35 
4 048040342 1 1- ;< 7E4 RETAINING RING, E4 
5 014680622 1 7'1- 1- ;< * :/4.37'7 ;f.~ SET SCREW, SOCKET (CP) SM4.37 
6 S38024001 1 71H-IJ·~ r:/'7 THREAD WIPER ROD SHAFT 
7 S38025001 1 711~-[J'~ r'l~ THREAD WIPER ROD ASSY 
8 014680622 1 7'1- 1- ;< * :/4.37'7 ;f.~ SET SCREW, SOCKET (CP) SM4.37 
9 048060342 1 I-;< 7 E6 RETAINING RING, E6 
10 116629001 2 ., ;lj * WASHER 
11 S41284101 1 71/t-77'''7~ THREAD WIPER ARM ASSY 
12 048030342 1 1- ;< 7 E3 RETAINING RING, E3 
13 152827009 1 ;j"1Jv'l'1)-lz/ OIL CAP 
14 014710522 1 7'1- 1- ;< * V'4.76'l ;f.~ SET SCREW, SOCKET (CP) SM4.76 
15 S00926201 1 71 :_..;lj-:lj'-1' FINGER GUARD 
16 062670512 1 1-«::J357·40X5 SCREW, PAN SM3.57-40X5 
17 S21875001 1 -lf:lj'* WASHER 
---------- -------------- ---------------------- ------------------------------------

<I7'-. Jii$ii)ll> <For pneumatic type,inner clamping device> 
14 014710522 1 7' -r 1- ;< * :;; 4.76'7 ;f. ~ SET SCREW, SOCKET (CP) SM4. 76 
17 S21875001 1 +j':lj'* WASHER 
18 S41656001 1 11-1171v:..-n>7~ THREAD WIPER CONNECT. ROD ASSY 
19 S37877001 1 71/t-77''7~ THREAD WIPER ARM ASSY 
20 153112001 1 :si/*:/3.57 SHOULDER SCREW, M3.57 
21 156206001 1 711<-A THREAD WIPER, A 
22 021670202 1 -r·~ l-20/.:!.3.57 NUT, 2 SM3.57 
23 S41205001 1 t:7-lf;lj* WASHER, PLAIN 
24 S41206001 1 11-11711'* THREAD WIPER SPRING 
25 S41207000 1 :A"'--IJ"j'[.., SPACER RUBBER 
26 S25456001 3 :17/:/"\'t:'/ PLUNGER PIN 
27 S42017109 1 w'.J v/ 11'' I-'J'~'r1:ll WIPER SOLENOID SET PLATE 
28 062680812 2 1-«::J437-40X8 SCREW, PAN SM4.37-40X8 
29 018400632 2 7'1-;f-lt. I-4X6 BOLT, SOCKET M4X6 
30 100645003 2 -lj":lj"* WASHER 
31 S42018109 1 w'.J v/ 11':111\- WIPER SOLENOID COVER 
32 008400604 2 + I-7:A::J4X6 SCREW, TRUSS M4X6 
33 S37806109 1 '.Jv/1I':IJI~-E7:ll SOLENOID COVER RID, E 
34 008400604 2 + I-7:A::J4X6 SCREW, TRUSS M4X6 
35 S42022101 1 71:..-n·-n·- r- FINGER GUARD 
36 153675001 1 7'1- 1- ;< * :/4.37 SET SCREW, SOCKET SM4.37 
37 S42023001 1 71 :_..;lj-;lj-1''-IJ"-Ij-I FINGER GUARD SUPPORT 
38 014760622 1 7'1- 1- ;< * :/5.95 SET SCREW, SOCKET SM5.95 
39 S41657001 1 11-.:z.Jt.;< IJ'~ FDW TENSION RELEASE ROD, DW 
40 061350616 1 -IJ"7 ::J35X6 SCREW, FLAT M3.5X6 
41 112669001 1 t:=Jt.r.:z.-::1' OIL TUBE 
------------------------ ----------------------- ------------------------------------

<r.ll;;:m > <For stepping foot> 
14 014710522 1 7'1- 1- ;< * V'4.76'l ;:K ~ SET SCREW, SOCKET (CP) SM4. 76 
17 S21875001 1 ., ;lj * WASHER 
21 156206001 1 71/t-A THREAD WIPER, A 
22 021670202 1 -r·~ 1- 20/.:!.3.57 NUT, 2 SM3.57 
23 S41205001 1 t:7-lf;lj* WASHER, PLAIN 
24 S41206001 1 1 1- 11"711'* THREAD WIPER SPRING 
25 S41207000 1 :A"'--Ij-j'[.., SPACER RUBBER 
26 S25456001 3 :17/:/"\'1:0/ PLUNGER PIN 
30 100645003 2 ., :ff * WASHER 
33 S37806109 1 '-lv/1 r:IJI\-E7:ll SOLENOID COVER RID, E 
34 008400604 2 + I-7:A::!4X6 SCREW, TRUSS M4X6 
42 S42859001 1 11-1171v:..-n:..-s:::~'l~ THREAR WIPERASSY, SIDE 
43 S42864001 1 711\-77''7~ WIPER ARM ASSY 
44 S13385001 1 0/ ;< * :/3.57X10 SCREW, SM3.57X10 
45 S12668001 1 :1:17- COLLAR 
46 100659001 1 :st:..-*:/3.18 SHOULDER SCREW, SM3.18 
47 021660102 1 -r·~ l-1 0/.:!.3.18 NUT, 1 SM3.18 
48 159111001 1 C'l7'~77'/1-11\* SPRING 
49 062680512 2 1-«::J437-40X5 SCREW, PAN SM4.37-40XS 
50 S37147109 1 '-lv/11'1- 1J·~'r1:l'E SOLENOID SETTING PLATE, E 
51 018681022 2 7'-j-;f-Jt.I-4.37X10 BOLT, SOCKET SM4.37X1 0 
52 S37148109 1 '-lv/11':1:11~-E SOLENOID COVER, E 
53 062680512 2 1-«::J437-40X5 SCREW, PAN SM4.37-40X5 
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L. **" ;1. ~1* /Thread nipper mechanism I Fadenspannvorrichtung 1 Mecanisme de pince-fil 1 
Mecanismo de Ia mordaza para hilo 
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L. **'*' :/. ~1* /Thread nipper mechanism I Fadenspannvorrichtung I Mecanisme de pince-fil I 
Mecanismo de Ia mordaza para hilo 

REF. NO. CODE Q'TY t/.><1 NAME OF PARTS Rill 

<'Iiiii. I7'-, IHiUil> <For solenoid type. pneumatic type. 
inner clamping device> 

1 S38031001 1 1 e::z.Jv.><i:l'Y t: TENSION RELEASE ROD 
2 145478101 2 $1/:1-:;'4.76 SHOULDER SCREW, SM4.76 
3 S38032001 1 1 e::z.JJ...>< vJ\- TENSION RELEASE LEVER 
4 145474101 1 ;t"ti7'ifvJ\-:l7 PRESSER BAR LIFTER SHAFT 
5 S01998001 1 7' ~ "'•y 't " ;< * V'3.57 SET SCREW, SM3.57 
6 S38033001 1 :lr7-13 COLLAR, 13 
7 048040342 2 f.;< '7 E4 RETAINING RING, E4 
8 109763002 1 +j':jj * WASHER 
9 145475101 1 ;t"tirifvJ\-J\:1- SPRING 
10 S31006001 1 ;t-!fi7'if7:::J PRESSER BAR LIFTER 
11 062351216 1 :i"":::J35X12 SCREW, PAN M3.5X12 
12 102707001 1 ifn:t- WASHER 
13 S31952001 1 ;t-!fi7'if75/7 PRESSER BAR LIFTER CRANK 
14 S10239001 1 1 e::z.Jv.><>F? TENSION RELEASE BAR ---------- ----------e.---e.~--------------------- ------------------------------------ --

<r.ll~!ll > <For stepping foot> 
2 145478101 2 $1/:1-:;'4.76 SHOULDER SCREW, SM4.76 
7 048040342 2 f.;< '7 E4 RETAINING RING, E4 
8 109763002 1 +)'' :jj * WASHER 
14 S10239001 1 1 f.::Z.}J,;(;f,'] TENSION RELEASE BAR 
15 S42870001 1 1 e::z.Jv.>< 77'T'Y e TENTION RELEASE BRACKET 
16 062771012 1 :i"":::J635-40X10 SCREW, PAN M635-40X10 
17 S42873001 1 1 e::z.JJ...><vJ\- TENSION RELEASE LEVER 
18 S42874001 1 1 e::z.Jv.>< i:l'Y I" TENSION RELEASE ROD 
19 S42871001 1 ;t-!fi """ifvJ\-7 ~ WORK CLAMP LIFTER LEVER ASSY 
20 S10229101 1 ;t-!fi vJ\-1\* SPRING 
21 S43900001 1 1J /'T'Y 1) /7A STEPPING LINK, A 
22 025750132 1 t 5 +)" 1J * ;, 3 7 5.56 WASHER, PLAINS 5.56 
23 048040342 1 f.;< '7E4 RETAINING RING, E4 
24 S43901001 1 :IJ/'T'Y 1J/7B STEPPING LINK, B 
25 151907001 2 $I;...* V'5.95 STUD SCREW 5. 95 
26 100022005 2 :I"'Y f. 5.95 NUT, SM5.95 
27 S43902001 1 1l/'T'Y'J;...7c STEPPING LINK, C 
28 018681022 2 r:I">FJJ.. e4.37X1o BOLT, SOCKETSM4.37X10 
29 028680242 2 J\ * +j":Jj * 2-4.37 WASHER, SPRING 2-4.37 
30 100645003 2 ifn:t- WASHER 
31 S43909001 1 :IJ/'T'Y 1J/7"-:A STEPPING LINK BASE 
32 159905001 1 e.><:X173'7-tz·Y:t-V' ADJUST SCREW 
33 106147002 1 :I"'Y f-7.94 NUT, SM7.94 
34 S43903001 1 "'J/-li'Y"f7 CYLINDER JOINT 
35 148764001 1 -li/:1-:;'4.76 SHOULDER SCREW, SM4. 76 
36 S10123001 1 ;t-!j'I1Jb.:IJ5- COLLAR 
37 110161004 2 :I"'Y f-4.76 NUT, SM4.76 
38 S46144000 1 ;, IJ;... $f25X157 ~ CYLINDER 25X15 ASSY 
38-1 546145000 1 "IJ;... 'lf25X15 CYLINDER 25X15 
38-2 S23741000 2 IJJ..;f-:::z.=;t;...4M5 ELBOW UNION, 4M5 
39 S43904001 1 I7',1)/-l[ f. i)'Y'T1~ AIR CYLINDER SETTING PLATE 
40 S24729000 4 CQ2;f-JJ, f. MSX45 CQ2 BOLT M5X45 
41 060680712 4 i\ 1;... I" 437-40X7 SCREW, BIND SM4.37-40X7 
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M. itiTI:I!:~t±!~~iii't I Synchronizer I Synchronisator I Synchronisateur I Sincronizador 
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M . itiTI:li':t~ili~~ii\'t I Synchronizer I Synchronisator I Synchronisateur I Sincronizador 

REF.NO. CODE Q'TY l:::/;(1' NAME OF PARTS Rill 

1 538072201 1 ;,:.-7~:1-1<!7~ SYNCRONIZERASSY 
2 062400806 2 :I-«:::J4X8 SCREW, PAN M4X8 
3 538080001 1 1\ 1) ":$1 "'"""7 7 ~ NEEDLE DOWN MAGNET ASSY 
4 538082001 2 f\1) oJI0-';,"1'77 ~ N/UPPER POSITISON MAGNET ASSY 
5 062681412 3 :t-«:::J437-40X14 SCREW, PAN SM4.37-40X14 
6 025680132 3 t 7 <f:lj * "3 '74.37 WASHER, PLAINS 4.37 

·'-.__. 
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N1 . ::J / i' Cl- Jv;F' ·;; ? .A ~iKi I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanismo de Ia caja de controles 

39 

1 -3 

1 -26 

bo' 

11 

~?-"'~-1-14 

t-------1-1 

(3'J? 200V,220V J < 'J / ')? 100V I SINGLE-PHASE 1 OOV> -s <3')? 415V.380V I -s 
THREE-PHASE 200V.220V> 4-2 a- -7 

THREE-PHASE 415V.380V> 4 -3 
"""" -7 

2-1 Jj '{: ~~~ ~I:L 
., 

~· 
' 
f 

4-1 ,_,<~~~ f 2-3 ;;;-, 
5 

~ ~~~@· ~~~@ @ 

~ ~3-1 rift5{ 3-1 ~ 3-1 

<'J/')"J 220V.230V I <3'J? 400V /THREE-PHASE 400V> < 'J / 'J? 230V I SINGLE-PHASE 230V> 
SINGLE-PHASE 220V .230V> 4 ®--6 

c:GJj '£ ;'~',' 2-6 c::G ~ 
~4-1 ~ 4-1 <~~W,~! ~ 

~~ 2-4~ ~~3-2~~ 3-1~@ 3-2 

~ 2-5 ~ 
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N 1 . :::J ::...- 1-- C! - Jv ;]{ ·:; ? .A ~iifi I Control box mechanism I Schaltkasten I Mecanisme du 
boltier de controle I Mecanismo de Ia caja de controles 

REF.NO. CODE Q'TY !:/.><{ NAME OF PARTS 

<!it!O!IIl> <For solenoid specification> 

1 S38087009 1 ;J(•;t?;;t.?~ BOXASSY 
1-1 S38088009 1 T/'f/;f-''Y7A POWER SUPPLY BOX 
1-2 S38089009 1 .)1{/"f-/(/j-i)';l'r{$1 MAIN P.C. BOARD MOUNTING PLATE 
1-3 S38090009 1 1 quv 1- 'J •;t 'r 1" $1 7 ~ PANEL MOUNTING ASSY 
1-4 S38093000 1 ::1- F;t-tti1":$! CORD PRESSER PLATE 
1-5 OA5401206 2 +:!""'if 7 ~ 4X12DB SCREW, PAN (WASHER) M4X35DB 
1-6 S38094100 1 DC7J'/'f-$1?~ DC FAN MOTOR ASSY 
1-7 OA5403506 2 + j-/'{if 7 ~ 4X35DB SCREW, PAN (WASHER) M4X35DB 
1-8 OA5400806 1 +7"'if7 ~4X8DB SCREW, PAN (WASHER) M4X8DB 
1-9 OA5401206 1 +:i"«if?~4X12DB SCREW, PAN (WASHER) M4X35DB 
1-10 021400206 4 2'-'.:1.7"';11-4 NUT,2M4 
1-11 S38095001 1 T:--.lf/~1<.:...-7 ~ POWER SUPPLY CIRCUIT BOARD ASSY 
1-11-1 S38200000 2 MOSFET2SK1938 MOSFET2SK1938 
1-11-2 232384001 1 $7' ::i'-1 /{DSA362MA SURGE ABSORBER 
1-11-3 S38201000 2 /{ IJ ;;t. $1 V14D471 VARISTOR 
1-11-4 S08030000 2 G!:.:J.-;(SAFB G FUSE (SAFB) 
1-11-5 157219000 2 tJ / !:.:1.-;;t.'SA-D FUSE SA-D 
1-12 S38102001 1 ,q,Jf,"f-/{/7 ~ PANEL CIRCUIT BOARD ASSY 
1-12-1 S30260002 3 SWDP1-100 SWDP1-100 
1-12-2 S30260003 1 SWDP1-100 SWDP1-100 
1-12-3 U16693000 1 DIP;;t.{ ';l'i'DS$808-1 Dl P SWITCH: DSS808-1 
1-12-4 S30280000 1 :1 if- PKB24SPC36 BUZZER PKB24SPC36 
1-12-5 S38104000 1 I/ ::l- $1'EVQVEMF01 ENCODER EVQVEMF01 
1-13 S02907000 1 ';/?~ DIAL 
1-14 S38105000 1 7'/I-SW:J- I'?~ FOOT SW CORD ASSY 
1-15 S38106000 1 /f;f.J!,I]-- :;I'Jf,? ~ PANEL CABLE ASSY 
1-16 S38107000 1 -1!1"'1'3-T>?'/:J-" CONTROL POWER SUPPLY CORD 
1-17 S38108000 1 -=E-1'7/-7/:J- ~ MOTOR POWER SUPPLY CORD 
1-18 S38109000 1 'f-1--T/'f/:J-1' GATE POWER SUPPLY CORD 
1-19 S38110000 1 PER:J- I' PER CORD 
1-20 S11949000 2 j'J.:;f•;t;,:J.. RUBBER BUSH 
1-21 S00554000 16 -It ;J(- 1- 6NS SUPPORT6NS 
1-22 S38111000 1 -lf;j(- 1-65 SUPPORT6S 
1-23 OA4300605 4 +:!"«if 7 ~ 3X6DA SCREW, PAN (WASHER) M3X6DA 
1-24 150357001 1 ::l-1'77/:113 CORD CLAMP (13-L) 
1-25 S09141000 2 :J-1'?7/:116L CORD CLAMP (16-L) 
1-26 008400604 12 + l-7;;t.:J4X6 SCREW, TRUSS M4X6 
1-27 S38116000 1 ;fir) :;:.,;y ~ FRAGMENT PROTECTOR NET 
10 S38131000 1 PROM'f- $1 7 ~ PROM MOTOR ASSY 
10-1 S38143000 1 CMOSLS127C512 CMOSLSI27C512 
11 228475000 8 'r'Y'-171{/ F1.9X80 BINDER 
12 S16568000 1 :J;f.?$13191-03R1 CONNECTOR (3191-03R1) 
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N1 . ::::J / 1-- Q- Jv;:f{ ·:; '7 7. 001~ I Control box mechanism I Schaltkasten I Mecanisme du 
boTtier de controle I Mecanismo de Ia caja de controles 
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l-3 

I -26 

bo' 

'---------------" 
<3'J? 200V,220V I 

THREE~PHASE 200V,220V> 
< $1 './ ')? 100V! SINGLE-PHASE 100V> 

2-1 lj 
~·-· 
~ 

<9/'J., 220V,230V I 
SINGLE-PHASE 220V.230V> 

~J1 
~4-1 
2-4~ 

3-1~~ 

~ 

<3 ') '? 400V I THREE-PHASE 400V> <9/'J? 230V! SINGLE-PHASE 230V> 

2-6 en 
~~' 4-1 

@ 

~~ 
3 -2 
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N 1 . ::J / 1-- 1:1 - JL.- * "/ ? .A ~1* I Control box mechanism I Schaltkasten I Mecanisme du 
b ". d t "I IM d I . d t I o1t1er e con roe ecamsmo e a ca1a e con roes 

REF.NO. CODE Q'TY t:/;1{ NAME OF PARTS RM 
<'lrlll!ll> <For solenoid specification> 

< ;;tf ·y ? ;;>:. '.1 c) ? 2. AX "l cJ /FOR POWER SUPPLY BOX ASSY (AX)> 
<it/ '.1 cJ 200V,220V/THREE-PHASE 200V,220V> 
2-1 S38112001 1 7/'f/SW7~A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 'E-:$1-7-:fJI-7~ MOTOR CABLE 
4-1 S38123000 1 ACIN::l*7:$l7 ~ ACIN CONNECTORASSY 

< ;;tf ·y ? ;;>:. V c)? 2. BX"l cJ /FOR POWER SUPPLY BOX ASSY (BX) > 
<5 / '.1 cJ 100V/SINGLE-PHASE 100V> 
2-2 S38114000 1 7/'f/SW7~B POWER SUPPLY SW ASSY (B) 
3-1 S38121000 1 'E-:Sl'T-::I'Jv7 ~ MOTOR CABLE 
4-2 S38124000 1 r.../77/I--5/AB?~ CONVERTION TRANSFORMER (B) ASSY 
5 052501205 4 :l-«::ll~*t:75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2'-'~:1-'/ 1-5 NUT,2M5 
7 025050235 4 t:5-tf;lj'*7-~'J5 WASHER, PLAIN M 5 
< ;;tf ·y ? ;;>:. V c) ? 2. C1 X,C2X "l c) /FOR POWER SUPPLY BOX ASSY (C1X), (C2X) > 
<it/ '.1 cJ 415V, 380V/THREE-PHASE 415V, 380V> 
2-3 S38117000 1 7/'f/SW"J~C POWER SUPPLY SW ASSY (C) 
3-1 S38121000 1 'E-9-7-7'Jv7~ MOTOR CABLE 
4-3 S38127000 1 r../tJ/t-5/AC?~ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :l-«::ll~*t:75X12 SCREW, PAN (S/P WASHER) M5X12 
6 021500205 4 2'-'~:l-'/ 1-5 NUT,2M5 
7 025050235 4 t:5-tf1i*7-~'J5 WASHER, PLAIN M 5 

< ;;tf ·y ? ;;>:. V c)? 2. DX"l cJ /FOR POWER SUPPLY BOXASSY (DX)> 
< 5 / '.1 cJ 220V, 230V/SINGLE-PHASE 220V, 230V> 
2-4 S38112002 1 7/'f/SW7 ~A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 'E-:Sl'T-:f'JI-7 ~ MOTOR CABLE 
4-1 S38123000 1 ACIN::l*7:$17~ ACIN CONNECTORASSY 

< ;;tf ·y ? ;;>:. '.1 c) ? 2. EX "l c) /FOR POWER SUPPLY BOX ASSY (EX)> 
<it/ V cJ 400V/THREE-PHASE 400V> 
2-5 S38120000 1 7/'f/IN::l- FE POWER SUPPLY IN CORD (E) 
3-2 S38122000 1 'E-:$l'T-:f'JI-E7~ MOTOR CABLE (E) ASSY 
4-3 S38127000 1 "-/'tl/ l-5/;t.C7 ~ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :l-«::lt'*t:75X12 SCREW, PAN (SIP WASHER) M5X12 

6 021500205 42'-'~:l-'/l-5 NUT,2M5 
7 025050235 4 t:5-tf'1i*7'~':>5 WASHER, PLAIN M 5 
<;;tf·y? ;;>:. V c)? 2. FX"l cJ/FORPOWERSUPPLYBOXASSY(FX)> 
< 5 / '.1 c) 230V/SINGLE-PHASE 230V> 
2-6 S38113000 1 7'/'f/IN:::l- FA POWER SUPPLY IN CORD (A) 

3-2 S38122000 1 'E-:$l'T-7M7~ MOTOR CABLE (E) ASSY 
4-1 S38123000 1 ACIN::l*?:$17~ ACIN CONNECTOR ASSY 

7/'f //POWERSOURCE ::l - !''!CODE t:/;<1 NAME OF PARTS 

it/ '.1 c) /THREE-PHASE 541061009 ;;f,'·y"J:AVcJ-72. POWER SUPPLY 
200V,220V AX BOX ASSY (AX) 

:$1 /'.)']/SINGLE-PHASE 541062009 ;;f,'·y"J:A'.Ic)? "- POWER SUPPLY 
100V BX BOX ASSY (BX) 

it/ '.1 cJ /THREE-PHASE 541063009 ;;f,'·y?:A'.I?-72. POWER SUPPLY 
415V C1X BOX ASSY (C1 X) 

it/ V c) /THREE-PHASE 541064009 ;;f,'·y?:A'./'7?2. POWER SUPPLY 
380V C2X BOX ASSY (C2X) 

:$1 / '.J ']/SINGLE-PHASE 541065009 ;;tf·y"J:A'.Ic)?2. POWER SUPPLY 
220V,230V DX BOXASSY (DX) 

it/ V c) /THREE-PHASE 541066009 ;;f,'·y"J;;>:.Vc)?2_ POWER SUPPLY 
400V EX BOX ASSY (EX) 

:$l / '.J ']/SINGLE-PHASE 541067009 ;;tf•y"J;;>:.Vc)?2_ POWER SUPPLY 
230V FX BOX ASSY (FX) 
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N2. ::J :..- 1-- Q- Jt.-;:tf "J '7 .A ~i~ I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanismo de Ia caja de controles 

43 

1 -3 ~~c::___-1-14 

1--------1-1 

<3'1? 200V,220V I 
THREE-PHASE 200V,220V> 

<9/'J? 100V/SINGLE-PHASE100V> ®-6 
4-2 ~ -7 

<3'1? 415V,380V I 8-6 
THREE-PHASE 415V,380V> 4-3 _.,....... ..,_ 7 

2-1 ~R 
~~QI} I 
~4-1 

~ 

< '1 / ') r'J 220V .230V I 
SINGLE-PHASE 220V.230V> 

~li 
~4-1 
2-4~ 
~@ 

'f ~~ 
,_,~1:~~>- i 
~~~@ 
~ 3-1 

<3'J? 400V I THREE-PHASE 400V> 

4 ®--6 

d ~3~~~7 

-=-~ CJ' t 
<:~..:~ 5 

~~ 3-2 AJiP~@ 
2-5 do== 

~ ~2~ 

~ 3-1 

< $1 / ')? 230V I SINGLE-PHASE 230V> 

2-6 ~ 
~c:G 4-1 

@ 

~~ 
3-2 
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N2 . :::J / 1-- t:l - JL- >f-" ·-; -7 .A f}!lf:fi I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanisme de Ia caja de controles 

REF. NO. CODE Q'TY t:::..-;<1" NAME OF PARTS 

<I7'-. a ... r.l!x!ll> <For pneumatic type,inner clamping device, 
stepping foot> 

1 S42210009 1 >f-•;J 7 A4347 ~ BOX434ASSY 
1-1 S38088009 1 7>7:..-;J(•;J7 A POWER SUPPLY BOX 
1-2 538089009 1 ;< 1" :..-'\'1~:,.- ~ IJ ';J'r-f 11 MAIN P.C. BOARD MOUNTING PLATE 
1-3 S38090009 1 I q, II- ~ 1) '/ 'r 1" 5I 7 ~ PANEL MOUNTING ASSY 
1-4 S38093000 1 :J- f';j"-!J"I1"11 CORD PRESSER PLATE 
1-5 0A5401206 2 +:f"«-+f7 ~4X12DB SCREW, PAN (S/P WASHER) M4X35 
1-6 S38094100 1 DC77':..-~-517~ DC FAN MOTORASSY 
1-7 OAS403506 2 +7"«-!f7 ~4X35DB SCREW, PAN (S/P WASHER) M4X35 
1-8 OAS400806 1 +7"«-+f7 ~4X8DB SCREW, PAN (SIP WASHER) M4X8 
1-9 OA5401206 1 +7"«-!f7 ~4X12DB SCREW, PAN (S/P WASHER) M4X35 
1-10 021400206 4 2'-'~:T·;J ~4 NUT,2M4 
1-11 S38095001 1 T/Jf/:!f:J'\/"7 ~ POWER SUPPLY CIRCUIT BOARD ASSY 
1-11-1 S38200000 2 MOSFET2SK1938 MOSFET2SK1938 
1-11-2 232384001 1 S7'":f'./I~DSA362MA SURGE ABSORBER 
1-11-3 S38201000 2 I~ 1) A 5I V14D471 VARISTOR 
1-11-4 S08030000 2 Gl::~-XSAFB FUSE, 5AFB 
1-11-5 157219000 2 7.1:..-t::~-A··sA-D FUSE SA-D 
1-12 S38102001 1 H-*'JL-~/'\/'7 ~ PANEL CIRCUIT BOARD ASSY 
1-12-1 530260002 3 SWDP1-100 SWDP1-100 
1-12-2 530260003 1 SWDP1-100 SWDP1-100 
1-12-3 U16693000 1 DIPA1"'/7DSS808-1 DIP SWITCH: DSS808-1 
1-12-4 S30280000 1 :f-!f- PKB24SPC36 BUZZER PKB24SPC36 
1-12-5 S38104000 1 I:_., :J- :$f EVQVEMF01 ENCODER EVQVEMF01 
1-13 S02907000 1 ':17" DIAL 
1-14 S42260000 1 7'/ ~ SW:J- I" 4347 ~ FOOT SW CORD 434 ASSY 
1-15 S38106000 1 '~*''-'r-:fJv7 ~ PANEL CABLE ASSY 
1-16 S42236000 1 7:..-Jf:..-/\--1-AV POWER SUPPLY HARNESS, V 
1-17 538108000 1 ~-517:..-Jf:..-:::J-f' MOTOR POWER SUPPLY CORD 
1-18 S38109000 1 'f- ~7:..-'f:..-:::J- f' GATE POWER SUPPLY CORD 
1-19 S3811 0000 1 PER:J- I" PER CORD 
1-20 S11949000 2 -:J£,.·-j·y;_,~ RUBBER BUSH 
1-21 SOOSS4000 16 -!f;J(- ~6NS SUPPORT, 6NS 
1-22 538111000 1 -!f;j(- ~65 SUPPORT6S 
1-23 OA4300605 4 +7"«-+f7 ~3X6DA SCREW, PAN (SIP WASHER) M3X6 
1-24 150357001 1 :J- 1"77:..-7'13 CORD CLAMP, 13-L 
1-25 S09141000 2 :J- 1"77:..-7'16L CORD CLAMP, 16-L 
1-26 008400604 12 + I'-7.A::::J4X6 SCREW, TRUSS M4X6 
1-27 S38116000 1 ;:t{rJV/J7~ FRAGMENT PROTECTOR NET 
1-29 S42232001 1 7.1773?~1~:..-7~ ~ EXPANSION CIRCUIT BOARD ASSY 
1-30 S42235000 1 1~11-:f/\--1-A HARNESS 
1-31 S40620000 1 ~~~:_.,~I)'Y'r1"11 Cl RCU IT BOARD SET PLATE 
1-32 OA4400605 6 +7"«-!f7 ~4X6DA SCREW, PAN (SIP WASHER) M4X6 
10 S38131000 1 PROM~ -11 7 ~ PROM MOTOR ASSY 
10-1 S38143000 1 CMOSLSI27C512 CMOSLSI27C512 
11 228475000 8 'r'/'.!71~:..- i"1.9X80 FASTENING BAND, 1.9X80 
12 S16568000 1 :J-1-7513191-03R1 CONNECTOR (3191-03R1) 
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N2. :J :...- 1-- Cl- Jt- ;;.f{ "J 7 .A ~1~ I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanisme de Ia caja de controles 

<3 'J") 200V,220V I <9/'J? TOOV I SINGLE-PHASE 100V> -s <3'J? 415V,380V I -s THREE-PHASE 200V.220V> 
4-2 ~ -7 

THREE-PHASE415V,380V> 4 -J ,..._ -7 

2-1 Jj' ~ ~l <~ 
~~ -.., 

~- CJ:~ 
; 

t 4-1 ,_,<~~- i 2-3 ;;;-, ~ 5 

~ 
~~.p@ ~~~@ @ 

~ ~3-1 ~ 3-1 ~ 3-1 

<9/'J? 220V,230V I <3')? 400V I THREE-PHASE 400V> < 9 /')? 230V I SINGLE-PHASE 230V> 
SINGLE-PHASE 220V,230V> 4 -s 

~Jj' $ ;' ::~~7 2-6 c:(; ~ 

~4-1 C> CJ' t ~ 4-1 
@ 

2-4~ <~~~~-- 5 ~~ 3-1 @ ~~3-2~@ 
~~ 2-5 ~ 

3 -2 
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N2. :::1 / ~ D- !I.-* ·y '7 ;;<.li!Jf*' I Control box mechanism /Schaltkasten I Mecanisme du boJtier de controle I .. ,;,~n nab'";~ na Ia< 

REF.NO. CODE Q'TY 1::/;(1" NAME OF PARTS RM 
<I7'-, Jli:iji, r01~m> <For pneumatic type,inner clam pin!;! device, 

steppmg foot> 
< ;t ·y '7 ;;<. '..1 cj '7 .::_ 434A03 cj /FOR POWER SUPPLY BOX ASSY (434A) > 
< "lt / '..1 cj 200V,220V/THREE-PHASE 200V,220V> 
2-1 S38112001 1 "'f'/'f/SW7~A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 'f-:$l'T-:fJv7 ~ MOTOR CABLE 
4-1 S38123000 1 ACIN::J;?-7:$17" ACIN CONNECTORASSY 
< ;t ·y '7 ;;<. '..1 cj '7 .::_ 434B 03 ? /FOR POWER SUPPLY BOX ASSY (434B) > 
< :$1 / '..1 cj 100V/SINGLE-PHASE 100V> 
2-2 S38114000 1 7'/'f/SW7 ~ B POWER SUPPLY SW ASSY (B) 
3-1 S38121000 1 'f-:$l'T-:7"Jv7" MOTOR CABLE 
4-2 S38124000 1 1'\./:t.l/I--7:..-AB?~ CONVERTION TRANSFORMER (B) ASSY 
5 052501205 4 :1-«::JJ\;?. 1:: 75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~~:t-·Y l-5 NUT,2M5 
7 025050235 4 1::7-!f":ff;?-7~75 WASHER, PLAIN M 5 
< ;t ·y '7 ;;<. '..1 cj '7 .::_ 434C1 ,C2 03 cj /FOR POWER SUPPLY BOX ASSY (434C1), (434C2) > 
< "lt / '..1? 415V, 380V/THREE-PHASE 415V, 380V> 

2-3 538117000 1 7'/'f/SW7 "C POWER SUPPLY SW ASSY (C) 
3-1 S38121000 1 'f-:$l'T-:iJv7~ MOTOR CABLE 
4-3 S38127000 1 "-/:1.1/ I-7/:>:C7" CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :1-«::JJ\;?. 1::75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~~:1-'/ l-5 NUT,2M5 
7 025050235 4 1::7-tf:l.l':i<7~75 WASHER, PLAIN M 5 
< ;t ·y '7 ;;<. '..1 cj '7 .::_ 434D03 cj /FOR POWER SUPPLY BOX ASSY (434D)> 
< :$1 / '..1? 220V, 230V/SINGLE-PHASE 220V, 230V> 

2-4 S38112002 1 "'f'/'f/SW7 "A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 'f-:$l'T-7'Jv7" MOTOR CABLE 
4-1 S38123000 1 ACIN:l ;?.7 :$17" ACIN CONNECTORASSY 
< ;t ·y '7 ;;<. '..1 cj '7 .::_ 434E 03 cj /FOR POWER SUPPLY BOX ASSY (434E) > 
< "lt / '..1 cj 400V/THREE-PHASE 400V> 

2-5 S38120000 1 7'/'f/IN::J- t'E POWER SUPPLY IN CORD (E) 
3-2 S38122000 1 'f- :$l 'T- j'JVE7" MOTOR CABLE (E) ASSY 
4-3 S38127000 1 A./:l.l/I-7/:>:C7~ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :1-«::JJ\;?. 1:: 75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~~:1-'/ l-5 NUT,2M5 
7 025050235 4 1::7-!f':ff;?-7~75 WASHER, PLAIN M 5 
< ;t ·y '7 ;;<. '..1 ? '7 .::. 434F 03 cj /FOR POWER SUPPLY BOX ASSY (434F) > 
< :$1 / '..1? 230V/SINGLE-PHASE 230V> 

2-6 S41198000 1 7'/'f/IN::J- t'F POWER SUPPLY IN CORD (F) 
3-2 S38122000 1 'f-:$l'T-7'JvE7~ MOTOR CABLE (E) ASSY 
4-1 S38123000 1 ACIN:l:i<7$17~ ACIN CONNECTOR ASSY 

7/ 'f //POWER SOURCE :::1- !"/CODE t:/;<1 NAME OF PARTS 

"lt / '..1 cj /THREE-PHASE 542201009 ot·y"J;;<.'..Icj?.::. POWER SUPPLY 
200V,220V 434A BOXASSY (434A) 

:$l / '/ 7 /SINGLE-PHASE 542202009 ot·y?;;<.'..lcj?.::. POWER SUPPLY 
100V 434B BOXASSY (434B) 

"lt / '..1 cj /THREE-PHASE 542203009 ot·y'7;;<.'..1??.::. POWER SUPPLY 
415V 434C1 BOX ASSY (434C1) 

"lt / '..1? /THREE-PHASE 542204009 
ot·y?;;<.'..lcj"}.::_ POWER SUPPLY 

380V 434C2 BOX ASSY (434C2) 

:$l / '/ 7 ISING LE-PHASE 542205009 ot·y?;;<.'..lcj?.::. POWER SUPPLY 
220V,230V 434D BOX ASSY (434D) 

"lt / '..1 cj /THREE-PHASE 542206009 ot·y"J;;<.'..Icj?.::. POWER SUPPLY 
400V 434E BOX ASSY (434E) 

$1 / '/ 7 /SINGLE-PHASE 542207009 ot·y"J;;<.'..Icj"}.::_ POWER SUPPLY 
230V 434F BOX ASSY (434F) 
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P. ~!±~1~ I Air pressure mechanism I Luftdruck I Mecanisme de Ia pression d'air I Mecanismo 
de Ia presion de a ire 

r---------------------~1 1 
1-3 1-2 1-4 1-5 1-1 ~ I # 

k l 
-~ I c:;:::::> 
-- ..____ I ,-w:-, ::::-=-~ 

I 0 I \... __ _ 

I ~I 1-5-3 I , ': --l~ '- 1-1~ 
I ,1_ 1 I \1-1211 
I ·~ I '~ I 

rl ' ~: ~· }~, I 
! I I I i\1-111 

1_6 1-7 j I 1-5-21 \f.... 1-131
1 

1 
1 1-5-1 1 r-: l.~t-· ~.... ______ .) 1-9 1 

\... 1-8 1-9 .) --------------------------
<::r?-ffl> 
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P. ~EE~ili I Air pressure mechanism I Luftdruck I Mecanisme de Ia pression d'air I Mecanisme 
de Ia presion de aire 

REF.NO. CODE Q"TY 1::/;<1' NAME OF PARTS RM 

< :r 7-. Iii*'- r.llx!ll > <For pneumatic type, inner clamping device, 
stepping foot> 

4 S08178000 2 :;!'5/7-UY-4 BRANCH, UY-4 
5 S04897000 2 /7?4 PLUG,4 
6 S28730000 4 I.Y-7-.:::L-:f AIR TUBE (L= 930) 
8 031553202 2 v Jv~ -7;?, ;75.SX32 WOOD SCREW, ROUND M5.5X32 
9 228475000 3 'r ·:; './ -7 J\ / e 1.9X80 FASTENING BAND, 1.9X80 
10 149796001 1 ::j" L.;J;- ;>. :IJ :t-?·:; ~ AIR TUBE WITH CONNECTOR ---------- ---------- f---- ---------------------- ------------------------------------- --

<lii:*'lll > <For inner clamping device> 
1 S42010001 1 IY-.::z.='Ye-7-'. AIR UBIT ASSY 
1-1 S42011001 1 '''":f e IJ 'Y'r1:;. IVALVE SET PLATE 
1-2 S42012001 1 71 Jv:;.- t.- '\" .::z. t.--:;. FILTER REGULATOR 
1-3 S09231000 1 ;t--Jv/\Jv71t4 BALL VALVE, 1/4 
1-4 S09228000 1 1'r1 =·:;/Jv NIPPLE 
1-5 S42013001 1 ''Jv-:7"3-7-'. VALVE ASSY, 3 
1-5-1 S39116000 3 /\Jv::fVQZ1151S-5 VALVE, VQZ1151S-5 
1-5-2 140682001 1 <t1' L.-/<t/ SILENCER 
1-5-3 153274001 2 1/Bf-;<-tz/ CAP, 1/8 
1-6 018503036 2 7'7-;J(Jv e 5X30 BOLT, SOCKET M5X30 
1-7 028050246 2 /\;?--!f;l:f:?-2-5 WASHER, SPRING 2-5 
1-8 S12165000 1 t.-'\".::z.t.--:>1- REGULATOR 
1-9 S11426000 2 IJv;J(.::z.=-t/4M5 ELBOW UNION, 4M5 
1-10 018400836 2 Y:t-;J(Jv e4XB BOLT, SOCKET M4X8 
1-11 028040246 2 /\;?--!f:li:?-2-4 WASHER, SPRING 2-4 
1-12 02S040236 2 1::5-!J';I:f;?-7.::z.')4 WASHER, PLAIN M 4 
1-13 S31771000 1 IJ7-7.::z.-:;I"4X100 AIR TUBE (L = 1 00) 
7 S28730000 2 I"'P-T.:::L--;J' ~~~~~~~i~=~3Pl ______________________ ---------- ---------- f---- ---------------------- --

<IY-!Il> <For pneumatictype> 
2 S42015001 1 IY-.::z.=·Ye-7-'. AIR UNIT ASSY 
2-1 S42011001 1 1 ''" ·f f. 1

) ·:; 'r 1 :;. IVALVE SET PLATE 
2-2 S42012001 1 71Jv:>!-t--'\".::z.t---:>~ FILTER REGULATOR 
2-3 S09231000 1 ;J(-Jv/\Jv71/4 BALL VALVE, 1/4 
2-4 S09228000 1 1'r1='Y7'Jv NIPPLE 
2-5 S42016001 1 '''":7"2-7-'. VALVEASSY,2 
2-5-1 S39116000 2 /\Jv:fVQZ1151S-5 VALVE, VQZ1151S-5 
2-5-2 140682001 1 <t1' L--/<t/ SILENCER 
2-5-3 153274001 2 1/Sf.;C-1!/ CAP, 1/8 
2-6 018503036 2 77-*'" e5X30 BOLT, SOCKET M5X30 
2-7 028050246 2 ''*"'fff:?-2-5 ~~~~~~~~~!~~}~~-------------------- ---------------------- ----------------------

<r.llx!ll > <For stepping foot> 
3 S43908001 1 IJ'-.::Z.='Ye-7-'. AIR UNIT ASSY 
3-1 S42011001 1 J\Jv7· e IJ 'Y'r1:;. IVALVE SET PLATE 
3-2 S42012001 1 71' '":;.- t-- '\" .::z. t---:;. FILTER REGULATOR 
3-3 S09231000 1 ;J(-JvJ\Jv71/4 BALL VALVE, 1/4 
3-4 S09228000 1 1 'r1 = ·:;/Jv NIPPLE 
3-5 S42013001 1 '""7.3-7-'. VALVEASSY,3 
3-5-1 S39116000 3 /\Jv7"VQZ1151S-5 VALVE, VQZ1151S-5 
3-5-2 140682001 1 <t1' L.-/-ij"/ SILENCER 
3-5-3 153274001 2 1/S" ;< -tz :..- CAP, 1/8 
3-6 018503036 2 77-*'" e5X30 BOLT, SOCKET M5X30 
3-7 028050246 2 J\;?--!f;i:f;?-2-5 WASHER, SPRING 2-5 
11 S46147000 1 I)7:f.::z.-7"4X1100-1 AIR TUBE 
12 S46148000 1 I77.::Z.-:f4X1100-2 AIR TUBE 
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Q. ~~~~iifi I Power supply equipment mechanism I Stromversorgung I Mecanisme de 
!'equipment en alimentation electrique I Mecanismo del equipo de alimentaci6n de 
corriente 

33 35 

~ 

49 

-----~ 

~ ) 
13-2 

/. 
-~ 

·_// 9 10 1517 

~/j,.:f 
..J __ ) 

------~~~-~i 
_____... 4 5 

118-X34-515 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Q. ~~.l"o~{,r; 1 Power supply equipment mechanism I Stromversorgung I Mecanisme de !'equipment en 
alimentation electriaue I Mecanisme del equipo de alimentaci6n de corriente 

REF.NO. CODE Q'TY t: :n< 1" NAME OF PARTS RM 

1 S38134000 1 itJ.;l;'!:-:$1X7 ~ PULSE MOTORASSY, X 
2 S38136100 1 itJ.;l;'!:-:$1Y7 ~ PULSE MOTORASSY, Y 
4 552907000 2 :)- i'";j;J-~#10 CORD HOLDER, 10N 
5 OA5401006 2 7"::1/1#, t: 54X10 SCREW, PAN (SIP WASHER) M4X10 
7 062300412 4 7"::l3X4 SCREW, PAN M3X4 
9 552907000 2 :)- I'' ;j;)-~ #10 CORD HOLDER, 10N 
10 OA5401006 2 7":J/I;f-t:54X10 SCREW, PAN (SIP WASHER) M4X10 
11 152969001 2 ::1- i""tt"ifi:IJ;t- CORD SUPPORT 
12 062670512 2 7":J357-40X5 SCREW, PAN SM3.57-40X5 
15 S38148000 1 7-.At/1 GROUND WIRE, 1 
17 052400806 1 7":Jtl;?- t:54X8 SCREW, PAN (SIP WASHER) M4X8 
22 155055001 4 7'7 ;j; '" 1- 4X45 BOLT, SOCKET M4X45 
23 018403022 4 7'7;f.J" I-4X30 BOLT, SOCKET M4X30 
24 S10243000 1 71 CJ /7 5 /:fNK-3N CORD HOLDER, NK-3N 
25 062670612 1 7":J357-40X6 SCREW, PAN SM3.57-40X6 ---------- ---------- ---------------------- ------------------------------------- --

<!l!:ii!<lll > <For solenoid type> 
6 S38137000 1 l-'7:fiz/"lf7~ HEAD SENSOR ASSY 
6-1 S38138000 1 Jf/7-/i!/if'X/\-.t-A HOME POSITION SENSOR HARNESS, X 
6-2 S38139000 1 /f/7/i!/"ifY/\-;?-7. HOME POSITION SENSOR HARNESS, Y 
6-3 S38140000 1 ;f"ifiiz/"if/\-;f-;2; SEWING CLAMP SENSOR HARNESS 
8 062300412 2 7«::l3X4 SCREW, PAN M3X4 
13-1 S38142100 1 ;t-ttiC~v/11"7~ PRESSER SOLENOID ASSY 
13-2 S38144100 1 11-'I''J'-'v/1 1''7~ THREAD TRIMMER SOLENOID ASSY 
13-3 S38146000 1 :J;?.7:$13191·04R CONNECTOR, 3191-04R 
13-4 S38147000 1 7- 7 7-::1.- -;1'5 MARK TUBE, 5 
14 004501003 4 +"if5:::J5X10 SCREW, FLAT M5X10 
33 S32110109 1 EMCJ'Y7SW7 ~ EM-LOCK SWITCH ASSY 
35 S38054000 1 EMSW/\-;?-7. EM-SWITCH HARNESS 
36 062710812 2 7" ::l476-32X8 SCREW, PAN SM4.76-32X8 
37 510243000 2 71 CJ /7 5/ 7NK·3N CORD HOLDER, NK-3N 
38 060670612 2 111 / I" 357-40X6 s_~~E_vy~~~f'!. ~l~~-~?:.~0~6 ________________ ---------- ---------- --- ---------------------- --

<I 7'- • )jUJji)ll > <For pneumatic type, inner clamping 
device> 

6 S42238000 1 l-'7~iiz/"ifi7'-7~ HEAD SENSORASSY, AIR 
6-1 S38138000 1 .oJ'./7/i:?/ifX/\-;?:..A HOME POSITION SENSOR HARNESS, X 
6-2 S38139000 1 Q'/7/iz/"ifY/\-;?-;l; HOME POSITION SENSOR HARNESS, Y 
13-2 S38144100 11"1-'I''JC~v/1"1"7~ THREAD TRIMMER SOLENOID ASSY 
13-3 S38146000 1 ::l :1-7 :$13191-04R CONNECTOR, 3191-04R 
13-4 S38147000 1 7-77-::L-75 MARK TUBE, 5 
18 S422390S1 1 1I-J\51Cii.--/1 1"7~ THREAD WIPER SOLENOID ASSY 
19 062300616 4 7":JM3X6 SCREW, PAN M3X6 
20 S23798000 1 ;.; 1 'Y 7-EMCJ '/ 7 'Y '\' EM-SWITCH WITH LOCK 
21 S42228000 1 EMSW/\- :1- ;l;A EM-SWITCH HARNESS, A 
34 S37057001 1 EM;l;1'/'f-;l;--<-"tt3 EM SWITCH SPACER, 3 
37 525664000 2 ::1- I";J;J-~#6 CORD HOLDER, 6N 
38 060670612 2 Jl-( / F357-40X6 ~~~E_IJY ~ ~ ~f'!. ~ l~~-~?:.~0~6- _______________ ---------- ----------1----1----------------------- --

<rOJxlll > <For stepping foot> 
6 S42238000 1 1- '7 7'iz /"It I 7'-7 ~ HEAD SENSOR ASSY, AIR 
6-1 S38138000 1 ?' /7 /1:? /"if X/\-;?.;.; HOME POSITION SENSOR HARNESS, X 
6-2 S38139000 1 If /T /1:? '/-tfY/\- -1- A HOME POSITION SENSOR HARNESS, Y 
13-2 S38144100 1 11-'I''J'-'v/1" 1"7~ THREAD TRIMMER SOLENOID ASSY 
13-3 S38146000 1 ::l ;?- 7 :$13191-04R CONNECTOR, 3191-04R 
13-4 S38147000 1 7-77-::J..-7'5 MARKTUBE,S 
19 062300616 4 7":::JM3X6 SCREW, PAN M3X6 
20 S23798000 1 ;l; 1 'Y 7-EMCJ '/ 7 'Y 'I' EM-SWITCH WITH LOCK 
21 S42228000 1 EMSW/\-;f-7-A EM-SWITCH HARNESS, A 
26 S41202051 11t-J\51C~v/11"7~ THREAD WIPER SOLENOID ASSY 
27 062300412 2 7"<'::l3X4 SCREW, PAN M3X4 
34 S37057001 1 EM;l;1"'/'f-;l;--<-"tt3 EM SWITCH SPACER, 3 
37 525664000 4 ::1- F;J;J-~#6 CORD HOLDER, 6N 
38 060670612. 4 111 / F 357-40X6 SCREW, BIND SM3.57-40X6 
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Q. ~~~~1* I Power supply equipment mechanism I Stromversorgung I Mecanisme de 
I' equipment en alimentation electrique I Mecanisme del equipo de alimentaci6n de 
corriente 
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Q. ~~"'1:.~1* I Power supply equipment mechanism I Stromversorgung I Mecanisme de 
I' equipment en alimentation electrique I Mecanisme del equipo de alimentaci6n de 
corriente 

REF.NO. CODE Q'TY t/;<1 NAME OF PARTS 

"::t/:..- 3 //\-'';)" "Option parts" 
30 S38048009 1 OP;J('/'7 ?.'7 ~ OPBOXASSY 
30-1 S38051000 1 OP'f/(/'7 ~ OPPCBASSY 
30-1-1 S38056000 3 SWJB-15LMP2 KEY PAD SWITCH, JB-15LMP2 
30-2 S38053000 1 OP;J('/'7?./\-;?.?. OP BOX HARNESS 
31 S00480000 2 :::J- I'*JL-9'#5 CORD HOLDER, SN 
32 062681012 3 j-X:::J437-40X10 SCREW, PAN SM4.37-40X10 
41 S42024009 1 OP;J( '/ '7 ?. e ') '/ 'r 1 ') OP BOX SET PLATE 
42 060671212 2 /( 1 / I' 357-40X12 SCREW, BIND SM3.57X12 
43 S39086001 3 T-"'':::J357-40X3.5 SCREW, PAN SM3.57-40X3.5 
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R. 7' 'J / 1-- £~.&~i* 1 Printed circuit board mechanism I Leiterplatten I Circuits imprimes I 
Tableros de circuitos impresos 
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S. lb:IJ-E;-~i* I Power table I Motorgestell I Mecanisme du plateau de Ia machine I Mecanismo 
de Ia mesa de Ia maquina 
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R. ~ 1) / I- £~&~i* I Printed circuit board mechanism I Leiterplatten I Circuits imprimes 1 
Tableros de circuitos impresos 

REF. NO. CODE Q'TY 1::/.><1' NAME OF PARTS 

1 S38151001 1 .><1'/"'J'/?~ MAIN PCB ASSY 
1-1 S38154000 4 BIPICSLA4390 BIP IC, SLA4390 
1-2 S38155000 3 MOSFET2SK1306 MOS FET, 2SK1306 
1-3 S38164000 6 MOSFET2SK1937 MOSFET2SK1937 
1-4 S33849000 8 FRD:P v 1' D8LD20U FRD ARRAY D8LD20U 
1-5 U32744000 1 DIPSWDS$708 DIP SWITCH: DSS708 
1-6 OA4301005 27 +T-"'-tf-7 ~ 3X10DA SCREW, PAN (SIP WASHER) M3X10 

118-X34-518 

RM 

S. ti:h-Ei'~i* I Power table I Motorgestell I Mecanisme du plateau de Ia machine I Mecanisme 
de Ia mesa de Ia maquina 

REF.NO. CODE Q'TY 1::/.><1' NAME OF PARTS RIV 

1 S38191000 1 '!'- 5I EMDBH0.4KW? ~ MOTORASSY, EMDBH 0.4KW 

2 S10405100 1 i!'/"-1'3V'i'l'-51 TOTALLY ENCLOSED 3-PHASE MOTOR 
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T1 . ~~*&OOiKi I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 
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T1 . ~lH&MiKi I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanisme del pedal 

REF. NO. CODE Q'TY t/;(1 NAME OF PARTS 

1 S38057101 1 211:..-7 ·:; 1- sw-t ·:; 1- 2-ST AGE FOOT SWITCH SET 
1-1 S38165101 1 2':1/7':1 1-SW~ ~ 2-STAG E FOOT SWITCH ASSY 
1-1-1 S38166000 1 7·;; 1-"<':/Jv':/1 FOOT PEDAL STAND 
1-1-2 538167001 1 211 :..-swt·:..- 2-STAGE SWITCH PIN 
1-1-3 048060142 1 i-.><'7V~"l?C6 RETAINING RING, C6 
1-1-4 025060236 1 t5<f:li;f7-~'76 WASHER, PLAIN M 6 
1-1-5 S38168001 1 "P''J :.,~? r\ * SPRING 
1-1-6 538169101 1 7'/ I-SW:/V1:SlB FOOTSWSUPPORT PLATE, B 
1-1-7 004400803 2 +1f5:fV4X8 SCREW, FLAT M4X8 
1-1-8 S38170001 1 7 ·:; t- "'':1 JvJI ;t FOOT PEDAL SPRING 
1-1-9 S38171000 1 7':1 1-SW/\-;fA~ ~ FOOT SW HARNESS ASSY 
1-1-9-1 S38172000 1 7':1 1-SW/\-;fA FOOT SW HARNESS 
1-1-9-2 S36260000 2 A1":J7-VXt'/;f,:Sl / SWITCH PIN BUTTON, VX 
1-1-10 062302506 2 :T"<::J3X25 SCREW, PAN M3X25 
1-1-11 228475000 2 'T':J '/ ~ Jl/ I'' 1 .9X80 FASTENING BAND, 1.9X80 
1-1-12 S38174000 1 7 ·:; t- '<:Sf Jv FOOT PEDAL 
1-1-13 S38175001 1 "< ':1 Jv * :::H :;. PEDAL PROTECTION PLATE 
1-1-14 S38176001 1 A1':Jr:>f1fiJI;f SWITCH SPRING 
1-1-15 002300403 2 +:i"A::::J3X4 SCREW, PAN M3X4 
1-1-16 028030246 2 Jl;f-tf:l;':f2-3 WASHER, SPRING 2-3 
1-1-17 025030236 2 t 7if:li;f7-~'73 WASHER, PLAIN M 3 
1-1-18 S38177001 1 7·:; t-"<:SfJvV~ FOOT PEDAL SHAFT 
1-1-19 048050346 2 i-.><'7E5 RETAINING RING, E5 
1-1-20 052400606 1 :T«::JJI;f t 74X6 SCREW, PAN (SIP WASHER) M4X6 
1-1-21 117936001 2 :::i'L.'I!/9.4 RUBBER CAP, 9.4 
1-1-22 S38180000 1 ::J * ~ :Sl172169-1 CONNECTOR, 172169-1 
1-1-23 S36682000 1 ::J;f~:Slk-'I'':J:f CONNECTOR CAP 
1-1-24 S38059000 1 'f D ;< ':J 1- NG79F RUBBER CAP, NG79F 
1-2 S38178101 1 7':1 I-SW:/V1:SlA FOOT SW SUPPORT PLATE, A 
1-3 S38179101 1 7':1 t-SW:/V1:SlC FOOTSWSUPPORT PLATE, C 
1-4 018082536 2 7':T;FJv I-BX25 BOLT, SOCKET M8X25 
1-5 028080246 2 Jl;f<j';lj':f2-8 WASHER, SPRING 2-8 
1-6 025080236 2 t5<f:ti';f7-~'78 WASHER, PLAIN M 8 
1-7 018501036 2 r:T;FJv t- sx1o BOLT, SOCKET M5X10 
1-8 028050246 2 Jl;f,<f:li:f2-5 WASHER, SPRING 2-5 
1-9 025050236 2 t7if:li:t7-~?s WASHER, PLAIN M 5 
1-10 018401236 2 r:T;J<Jv t-4X12 BOLT, SOCKET M4X12 
1-11 028040246 2 Jl;f<f:li:f2-4 WASHER, SPRING 2-4 
1-12 025040236 2 t7-!f':li;f7-~'74 WASHER, PLAIN M 4 

118-X34-651 

RIV 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



T2. l!!H.&~1* I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanisme del pedal 
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T2. ~lH.&~iifi I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanisme del pedal 

REF. NO. CODE Q'TY 1:::/.)(1 NAME OF PARTS 

2 S38058101 1 21--/"',sfJHz'Y I- 2-PEDAL FOOT SW SET 
2-1 S38027101 1 2v/"',stJv? ~ 2-PE DAL FOOT SW ASSY 
2-1-1 S38166000 2 7'Y i'-"',stJv,st1 FOOT PEDAL STAND 
2-1-2 S38169101 2 7'Y i'-SW~~1$ZB FOOT SW SUPPORT PLATE (B) 
2-1-3 004400803 4 +-iJ"7;?.:/4X8 SCREW, FLAT M4X8 
2-1-4 S38170001 2 7'Y ""',sr'"'~* FOOT PEDAL SPRING 
2-1-5 S38029000 2 2v/7'Y 1-SW/\-;?.:A? ~ 2-PE DAL FOOT SW HARNESS ASSY 
2-1-5-1 S38030000 2 2v/7'Y 1-SWJ\-;f:A 2-PE DAL FOOT SW HARNESS 
2-1-5-2 S36260000 2 :A1'Y7VXI::'/,Y,$1/ SWITCH (VX) PIN BUTTON 
2-1-6 062301205 4 :t-«:l3X12 SCREW, PAN M3X12 
2-1-7 228475000 10 lr'Y'./?1\/ c1.9X80 BINDER 
2-1-8 S38174000 2 7'Y ""',stJv FOOT PEDAL 
2-1-9 S38175001 2 «$1Jv*:;·-r:;z PEDAL PROTECTION PLATE 
2-1-10 S38176001 2 :A1'Y7i'-iJ"IJ\;?. SWITCH SPRING 
2-1-11 002300403 4 +:t"«:J3X4 SCREW, PAN M3X4 
2-1-12 028030246 4 J\;?.-tf;lj';?.2-3 WASHER, SPRING 2-3 
2-1-13 025030236 4 1::7-tf';IJ';?-7:2'73 WASHER, PLAIN M 3 
2-1-14 S38177001 2 7'Y c«$1Jv:/? FOOT PEDAL SHAFT 
2-1-15 048050346 4 I-.><'7E5 RETAINING RING, E5 
2-1-16 052400606 2 :I-«:JJ\;f1::74X6 SCREW, PAN (SIP WASHER) M4X6 
2-1-17 117936001 8 ;<?7t/ OIL CAP 
2-1-18 S38180000 1 :::J;f?$1172169-1 CONNECTOR 172169-1 
2-1-19 S36682000 1 :J;f?$1'\'"I''Y:f CONNECTOR CAP 
2-1-21 538059000 2 ? D ;< 'Y I- NG79F GROMMET NG79F 
2-2 S38178101 2 7'Y csw:.-:/1:>zA FOOTSWSUPPORT PLATE (A) 
2-3 S38179101 2 7'Y 1-sw:.-::;-r:;zc FOOTSWSUPPORT PLATE (C) 
2-4 018082536 4 r:t-,Y,Jv i'-8X25 BOLT, SOCKET M8X25 
2-5 028080246 4 /~;f'ij';lj';?,2-8 WASHER, SPRING 2-8 
2-6 025080236 4 1::7-<t';IJ'i-7"-'78 WASHER, PLAIN M 8 
2-7 018501036 4 r:t"-t-Jv 1- sx1o BOLT, SOCKET M5X1 0 
2-8 028050246 4 J\;?.-tf';lj';?,2-5 WASHER, SPRING 2-5 
2-9 025050236 4 1::7-tfni-7"-?-s WASHER, PLAIN M 5 
2-10 018401236 4 7:1--t-Jv "4X12 BOLT, SOCKET M4X12 
2-11 028040246 4 ''*-tfni-2-4 WASHER, SPRING 2-4 
2-12 025040236 4 1::7"f';lj';?.7:2'74 WASHER, PLAIN M 4 
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T3. ~~~~1* I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 
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T3. ~lH.&~1~ I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 

REF.NO. CODE Q'TY C=/;<1 NAME OF PARTS 

3 S42256001 1 2 v / 7';/ c 3SWiz ';/ c 2-FOOT SWITCH SET, 3 
3-1 S42257001 1 21.--/7';1 HSW7 ~ 2-FOOT SWITCH ASSY, 3 
3-1-1 S38166000 2 7'Yc"<$1Jv$11 FOOT PEDAL STAND 
3-1-2 538167001 1 21J :..-swe:·:..- 2-STAGE SWITCH PIN 
3-1-3 048060142 1 c P7 'i7 :"! '7 C6 RETAINING RING, C6 
3-1-4 025060236 1 t7-tf:li';f-7~'76 WASHER, PLAIN M 6 
3-1-5 S38168001 1 7';J'i~711;f- SPRING 
3-1-6 S38169101 2 7';/ cSW'i'i'19B FOOTSWSUPPORT PLATE, B 
3-1-7 004400803 4 + -tt7 ;?- 'i4X8 SCREW, FLAT M4X8 
3-1-8 S38170001 2 7'Y c"<$1/vJI;t- FOOT PEDAL SPRING 
3-1-9 S42259000 1 21.--/7';1 c3SWJ1-;f-7.7 ~ 2-FOOT SW HARNESSASSY, 3 
3-1-9-1 S42258000 1 21//7';/ c3SWI\-;f-7. 2-FOOT SW HARNESS, 3 
3-1-9-2 S36260000 3 7.1';/rVXI::/;f-9/ SWITCH PIN BUTTON, VX 
3-1-10 062301205 2 j-X::J3X12 SCREW, PAN M3X12 
3-1-11 228475000 10 'r';J'J7JI/ c1.9X80 FASTENING BAND, 1.9X80 
3-1-12 S38174000 2 7'Y c "'$1 Jv FOOT PEDAL 
3-1-13 S38175001 2 «$1JL<>J<:f19 PEDAL PROTECTION PLATE 
3-1-14 S38176001 2 7.1';J7:t-ttiii;f- SWITCH SPRING 
3-1-15 002300403 4 +7«::J3X4 SCREW, PAN M3X4 
3-1-16 028030246 4 ll;f--tf':lf'i-2-3 WASHER, SPRING 2-3 
3-1-17 025030236 4 C:7-tf:li;f-7~'73 WASHER, PLAIN M 3 
3-1-18 S38177001 2 7'Y c"<IJJv'i7 FOOT PEDAL SHAFT 
3-1-19 048050346 4 c><'7Es RETAINING RING, E5 
3-1-20 052400606 2 j-X::JII;f-C:74X6 SCREW, PAN (SIP WASHER) M4X6 
3-1-21 117936001 8 ::fhiz/9.4 RUBBER CAP, 9.4 
3-1-22 S38180000 1 ::J;f-79172169-1 CONNECTOR, 172169-1 
3-1-23 S38060000 1 ::Ji;79~"\'T118X19 CONNECTOR CAP, 18X19 
3-1-24 S38059000 2 7 Cl ;< ';I c NG79F RUBBER CAP, NG79F 
3-1-25 062302506 2 7« :J 3X25 SCREW, PAN M3X25 
3-2 S38178101 2 7';/ cSW'i'i19A FOOT SW SUPPORT PLATE, A 
3-3 S38179101 2 7';1 cSW'i'i19C FOOTSW SUPPORT PLATE, C 
3-4 018082536 4 r-T;f-Jv cax2s BOLT, SOCKET M8X25 
3-5 028080246 4 J(;f.-tj';lji;2-8 WASHER, SPRING 2-8 
3-6 025080236 4 t7-tf:li';f.7~'78 WASHER, PLAIN M 8 
3-7 018501036 4 r-T;f-Jv csx1o BOLT, SOCKET M5X1 0 
3-8 028050246 4 lli;-tf:tJ;f.2-5 WASHER, SPRING 2-5 
3-9 025050236 4 t7-tf;lii;7~'75 WASHER, PLAIN M 5 
3-10 018401236 4 r-T;f-Jv c4X12 BOLT, SOCKET M4X12 
3-11 028040246 4 ,q,-tj':lfi;2-4 WASHER, SPRING 2-4 
3-12 025040236 4 C:7-tf:li';f-7~'74 WASHER, PLAIN M 4 
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U. f;t~~ll![~1Ki I Attachment set I Anbausatz I Jeu d'accessoires I Juego de fijaci6n 
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U. f;t~~ii![~iili I Attachment set/ Anbausatz I Jeu d'accessoires/ Juego de fijaci6n 

REF.NO. CODE Q"TY t:/;11' NAME OF PARTS RM 

2 S43910001 1 /\/5'/,;?7-iz";l ~ INNER CLAMP DEVICE SET 
2-1 S42007001 1 :t"'ti7 7/7 7 ~434E WORK CLAMP CRANK ASSY, 434E 
2-1-1 S12634009 1 :t"'ti77/7;t.J~$fA WORK CLAMP CRANK HOLDER, A 
2-1-2 S42008001 1 :t"'ti77/7;j;J~$fB WORK CLAMP HOLDER, B 
2-1-3 S42019001 1 1\~T/~ 1)/11-$£1 REVERSE CYLINDER BASE 
2-1-4 018301236 2 :P"T>f-J~ HX12 BOLT, SOCKET M3X12 
2-1-5 018300836 2:P"T>f-J~~3X8 BOLT, SOCKET M3X8 
2-1-6 S05665001 1 :t-IJ"I77/7LA WORK CLAMP CRANK, LA 
2-1-7 154235001 1 /\/:T/::¥'-\7 REVERSE GEAR 
2-1-8 154236001 1 /\/T/7''1? REVERSE RACK 
2-1-9 145087001 1 !1/5'/"''-l'-!f:ii.t. WASHER 
2-1-10 149831101 1 J7$l"Y";I"r ~;<.t.:/3.18 SET SCREW, SM3.18 
2-1-11 154237001 1 :t-<t:r: 1' $l ;j;J~$fL WORK CLAMP PLATE HOLDER, L 
2-1-12 025350132 1 t:7-!f:li.t.:/3'7 WASHER, PLAINS 3.5 
2-1-13 100242003 1 :... ;(. * ::>3.57 SCREW, SM3.57 
2-1-14 S42020001 1 /\/j-/Cl'/ t: REVERSE ROD 
2-1-15 S12639001 1 /\/7/:_.l)/~ REVERSE CYLINDER 
2-1-16 S12642009 2 :Pj-;;f-J~ ~3X35 BOLT, SOCKET M3X35 
2-1-17 S42021001 1 1\/T/V?''.I;!fT REVERSE SHAFT JOINT 
2-1-18 018300836 1 :P"T>f-J~ HXS BOLT, SOCKET M3X8 
2-1-19 018300836 1 :P"T>f-J~ ~3X8 BOLT, SOCKET M3X8 
2-1-20 017501216 1 ;J(J~ HX12 BOLT, M5X12 
2-1-21 021500216 1 2:/::Z.j-";1 ~5 NUT, 2 M5 
2-1-22 S18415101 2 /\-7::z.=:t/Q4M5 HALF UNION, Q4M5 
2-2 S42009001 1,; ~:t"'tiJ7:/j-~;< CUTTER WORK CLAMP 
2-3 154256101 1 :t'ti1'$l:I'7/7A WORK CLAMP BLANK, A 
2-4 117291002 2 -<t7-t.:/318 SCREW, FLAT SM3.18 
2-5 154252001 1 1'7'\";<1'$lL POSITIONING PLATE, L 
2-6 154253001 1 1'7"1';<1'$lR POSITIONING PLATE, R 
2-7 062670512 4 "T-"'"::J357-40X5 SCREW, PAN SM3.57-40X5 
2-8 025350332 4 t:7-!f:ii.t.$f1'35 WASHER, PLAIN L 3.5 
2-9 028350242 4 Jl.t. -tf':ii -t-2-35 WASHER, SPRING 2-3.5 
2-10 543459001 1 :t7'J1'$l77/?434R1 FEED PLATE BLANK, 434R1 
2-11 546369000 1 1\/7/J\)I,."j"J ~ INNER CLAMP VALVE A55Y 
2-11-1 S39116000 1 I\J~7VQZ1151S-5 VALVE, VQZ1151S-5 
2-12 S12165000 1 v'\"::z.v-$l- REGULATOR 
2-13 S11426000 2 IJ~;J(::z.=:t /4M5 ELBOW UNION, 4M5 
2-14 018400836 2 J7j-;J(J~ ~4X8 BOLT, SOCKET M4X8 
2-15 028040246 2 11-t.-!f:li-t-2-4 WASHER, SPRING 2-4 
2-16 025040236 2 t:7-!f:li.t-7::z.?4 WASHER, PLAIN M 4 
2-17 S31771000 1 I :P-7-::Z.- :::f4X100 AIR TUBE (L = 1 00) 
2-18 S28730000 2 I:P-7-::L-·;f AIR TUBE (L = 930) 
2-19 228475000 3 'r '1,;? J\ / "1.9X80 FASTENING BAND, 1.9X80 
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O#~M~~~~--~~~t~~~-~. 
@ The details of included accessories are subject to change. 
@ Anderungen in der Aufstellung der Mitgelieferten ZubehOre sind vorbehalten. 
@ Les details des accessoires indus sont sujets a des changements. 
@ Los detalles des los accesorios incluidos pueden variar. 
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Z. 1i~~~iifi I Accessories/ Zubehor I Accessoires/ Accesorios 

REF. NO. CODE Q"TY 1:: :o< 1 NAME OF PARTS RIV 

1 S38037009 1 -"'Jv I- tJ;I-? ~ BELT COVER ASSY 
1-1 S38038009 1 r(J!-I-tJ/1- BELT COVER 
1-2 104450109 1 ::f Ldz /8 RUBBER CAP, 8 
2 117934009 1 j'Jdz /13.5 RUBBER CAP, 13.5 
3 062401006 1 :T-"':J4X10 SCREW, PAN M4X10 
4 S38039109 1 :t1 Jt-H:.-? ~ OILPANASSY 
4-1 S38040109 1 :t1Jt-n:.- OIL PAN 
4-2 1S4467001 1 1\ 1 :J. cit 'I' ·:; 7 DUST OILER 
4-3 037301215 2 V:T-"'9 '/ I::'/3X12 TAPPING SCREW, PAN V M3X12 
4-4 S18093100 1 ? ~ 1:: t4X4 WICK, 4X4 (L = 11 00) 
s 109714000 5 ? "" NAIL 
6 114486002 1 ;J{I):t17-91 OILER 
7 S38041000 1 'E-97- 1) MOTOR PULLEY 
8 10S073001 1 7' 9 "·:;cit 1- ;Ll; V5.95 SET SCREW, SOCKET SMS.95 
9 143882001 2 1-'771:::.-V HEAD HINGE 
10 014760622 2 :i':T 1- ;t.;?. V5.95 SET SCREW, SOCKET SMS.9S 
11 143910009 2 1-'7:fi:::.-V·'7'r::fL. RUBBER CUSHION 
12 109714000 4 ? "" NAIL 
13 S40417147 1 IJ- I·:; V'V-"'Jv I- M BELT, VM 
14 122991001 1 7Y?I:::.O;J{I)7?1J ACCESSORY BAG 
18-1 S10208001 1 11''7/\:IJ/-!f WASHER, MOVABLE KNIFE 
18-2 S10208002 1 11''71\tJ/-tf WASHER, MOVABLE KNIFE 
18-3 S10208003 1 1 1'''71\tJ/-tf WASHER, MOVABLE KNIFE 
19 S3804S109 1 v?7?~ HEAD REST ASSY 
20 S38043009 2 ?'/ :/3;.. CUSHION 
21 109714000 2 ? "" NAIL 
22 114483002 1 ;J{I) :t17-'J ~ OILERASSY 
23 154702101 1 :t1Jt-9:.-? OIL TANK 
24 S08030000 1 G 1:: :J.- XSAFB FUSE, SA FB 
2S 157219000 1 :IJ ;.. 1:: :J.- X SA-D FUSE, SA 
26 142443001 1 ;?. V 'l '7 :/ 1.9X52 SCREW DRIVER, 1.9X52 
27 118837001 1 ;?. V 'l '7 :/ 3.4X70 SCREW DRIVER, 3.4X70 
28 101572101 1 ;?.Vv'7:/5.5X190 SCREW DRIVER, 5.5X190 
29 107779001 1 Alt:T6X7 WRENCH,6X7 
30 100887001 1 A":TSX9 WRENCH,8X9 
31 107780001 1 AI<:T10X12 WRENCH, 10X12 
32 142721001 1 6tJ?;f-'7AH:T3 HEXAGONAL WRENCH, 3 
33 118064001 1 6tJ?;f-'7AH:T4 HEXAGONAL WRENCH, 4 
34 S02761209 1 11-97,sl"1?~2 COTTON STAND ASSY, 2 
34-1 1S0189109 1 77';-'/ 1- COTTON STAND BASE 
34-2 S02791001 1 PE7? IJ 150X150 PE. BAG, 1SOX1SO 
34-3 S02773001 1 7·7 'r':J 1-;?. Viz •:; 1- COTTON STAND BRACKET SCREW SET 
34-3-1 062060806 2 :T-"' :J 6X8 SCREW, PAN M6X8 
34-3-2 031452206 3 "Jt-'E? 45X22 WOOD SCREW, ROUND M4.SX22 
34-3-3 S02774000 1 ;J{1)7?1JA PE. BAG, A 
34-4 1S0180001 2 '7 'r-tf7 SPOOL STAND BASE 
34-5 150182000 2 A 7-Jv<':J 1- SPOOL MAT 
34-6 126863001 2 A7-Jv?':J:/3:.- SPOOL CUSHION 
34-7 S40639001 1 :J 7 !.1~17 cit 'I'·:; 7•:;"' COLUMN PIPE WITH CAP 
34-7-1 1S0174000 1 :J7L.cit'l''/7 COLUMN CAP 
34-8 1S0173003 1 :::J7i.V31/I- COLUMN JOINT 
34-9 S21798001 2 A 7-Jv;?. Viz'/ 1- SPOOL SCREW SET 
34-9-1 150179002 2 A :1-JvV? B SPOOL SHAFT, B 
34-9-2 028050246 2 /l;?.1j';li;?.2-5 WASHER, SPRING 2-5 
34-9-3 021500106 2 1 :/:J.:T'/ 1-5 NUT, 1 M5 
34-10 S02778002 1 A :1-Jt-*Jt-,si-2 SPOOL HOLDER, 2 
34-11 S02786002 1 Av':JI'/\:.-ti-?~2 THREAD HANGERASSY, 2 
34-11-1 S02787002 1 Av'/ I'/\:.Oti-2 THREAD HANGER, 2 
34-11-2 1S0183000 2 11-:IJ';-/\/;Ii-,sl1 THREAD HANGER BASE 
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@ The details of included accessories are subject to change. 
@ Anderungen in der Aufstellung der Mitgelieferten ZubehOre sind vorbehalten. 
@ Les details des accessoires inclus sont sujets a des changements. 
@ Los detalles des los accesorios incluidos ueden variar. 
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Z. 1-t~~OOiil'i I Accessories/ Zubehor I Accessoires I Accesorios 

REF.NO. CODE Q'TY t:/;(1' NAME OF PARTS RM 

34-11-3 142990001 2 Av';t 1-';i'•;t ;_,.:2. THREAD BUSH 
34-12 150172003 1 ::J7I.If1'/ COLUMN PIPE 
34-13 S40641001 1 A/-Jv~7;f~-t·;t ~A SPOOL SCREW SET, A 
34-13-1 021500106 4 1'-'.:l.:t"';t ~5 NUT, 1 M5 
34-13-2 S37038001 1 :t-«::Jt:7'!"5X14 SCREW, PAN (PWASHER) M5X14 
34-13-3 S37038001 1 :t-«::Jt:7if'SX14 SCREW, PAN (PWASHER) M5X14 
34-13-4 062501406 2 ::1-«::J 5X14 SCREW, PAN M5X14 
34-13-5 S30302000 1 >J' 1) 77 ClS PE. BAG, 70X70 
34-14 S02816000 1 './ "/\ ::J CARTON 
35 146256001 4 7•;t;,"l/7J:t-? CUSHION COLLAR 
36 146255000 4 7•;t;,"l:.- CUSHION 
37 133740006 4 n7:f>f-Jv ~6X70 BOLT, M6X70 
38 025060336 4 t:7if':l:i:lc:Sf1'6 WASHER, PLAIN L 6 
39 028060246 4 J{;jcij':fi:f2-6 WASHER, SPRING 2-6 
40 021060106 4 1 ;,.:2.:t-':t e6 NUT, 1 M6 
41 200190001 5 A'T';t/Jv STAPLE 
42 S18633109 1 'E-97JJI- MOTOR COVER 
43 032422003 3 +<Jt-'E7:f~4.1X20 WOOD SCREW, ROUND M4.1 X20 
44 116662003 3 -tf1H WASHER 
45 S20137001 1 'E-9-'7'-'CltJ/{- MOTOR BACK COVER 
46 138444001 2 :t-«s111' e4X14 TAPTITE, PAN B M4X14 
47 025040232 2 t: 7 if' :ti * 7<J. '7 4 WASHER, PLAIN M 4 
48 144226001 1 e 7 :in,,_ HEAD COVER 
49 146256001 4 7•;t;,"l/tJ:t-? CUSHION COLLAR 
so 146255000 4 7•;t;,"l/ CUSHION 
51 S00617000 4 >f-'7://::f1.7J7- RUBBER COLLAR 
52 133740006 4 n7:f>f-Jv e6X70 BOLT,M6X70 
53 021060106 4 1 '-'"-::1-';t "6 NUT, 1 M6 
54 025060336 4 t: 7 if' :ti * :Sf 1' 6 WASHER, PLAIN L 6 
55 032461606 2 + < Jv'E 7 * :/4.5X16 WOOD SCREW, ROUND M4.5X16 
56 S38044001 1 t:/:/;fij'I HINGE PRESSER 
57 032422003 2 +<Jv'E7:f:/4.1X20 WOOD SCREW, ROUND M4.1X20 
58 S07783001 1 67J7>f-'7AH::I-1.5 HEXAGONAL WRENCH, 1.5 
73 S41331001 1 7/'-'"l//-1);t;t7~ TENSION PULLY ASSY WITH SCREW 
73-1 152852101 1 7:.-:::..-3:..-7-'J?~ TENSION PULLEY ASSY 
73-1-1 048320242 1 e ;< '7 7'::1- "l '7 C32 RETAINING RING, C32 
73-1-2 141860001 1 ;_,;<:jc:/6.35 SCREW, SM6.35 
73-2 018081222 1 7'::1->f-Jt- ~sx12 BOLT, SOCKET M8X12 
73-3 025080232 1 t: 7if':ti ;f7'.:2.'78 WASHER, PLAIN M 8 
73-4 028080242 1 J{;jcij':fi:f2-8 WASHER, SPRING 2-8 
75 S42248001 1 PROM-I:! 1' '\" "l X347 ~ PROM ASSY, CONTROL X34 
75-1 S38143000 1 CMOSLSI27C512 CMOS LSI, 27C512 
-------------------- --------------------------- ------------------------------------ --

<OOP'l> <Japan only> 
16 159613051 3 >f-1::.- ~-------------------

<Uii±l> <For export > 
16 S44633001 3 ;f- t:'/LAN BOBBIN, LAN 
-------------------- --- ---------------------- (F~; ;;;;di~;;; ~-at;;i~lsl------------ ------ --

[<P~'II!Jill] 
<~lii!.I7'-Jll> <For solenoid type, pneumatic type> 

17 107415416 1 ~ ;_,;.,/\ 1) DPX5#167 ~ NEEDLE ASSY, DPXS (#16) 
<iii:lilll> <For inner clamping device> 

17 145646416 1 ~ ;_,;.,/\ 1) DPX17#167 ~ NEEDLE ASSY, DPX17 (#16) 

[iil!~'ll!llll] [For extra heavy materials] 
17 S37928419 1 ~~/I\ I) DP17NY19? ~ NEEDLE ASSY, DPX17NY (#19) 
64 S41222101 1 "'J>f-71' e7'/:t-1'B NEDDLE BAR THREAD GUIDE, B 

"::t:t:..- 3 /J'f-''}11 "Option parts" 
15 S06706001 1 '-''J::J/or-flv Sl LICON E 01 L 
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fH~~IJllB~-Ii~/DIFFERENT PARTS LIST/ZUBEHORLISTE/ 
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS 

~ 
-~~nllm T'.=.L,.ffl ~~""· ;~ ~ m 

QJ:I Use FOR GENERAL CLOTHINGS FOR DENIMS FORSAFTY BELTS 
Pclrt name 

U:A:~& itm&F it:A:~&E it:i'\~&L 

Needle hole plate S10213-001 S10212-101 525127-001 

tfl tf HUll ~il3\!l tfl 11' :1: A~U!! tj:l 11' :1: B$6*ll 

Inner rotary Standard 152685-903 152687-902 
hookassy 

= 1lli3fl tfl 11' :1: LA~'Ii*ll tj:l 11' :1: LB$6 ;!Ill 

Large s 15662-991 S15663-991 

* 11' :1: ;k 11' :1: A ;k 11' :1: B 

Large shuttle hook 152682-101 152686-101 

* lUl f) (;f :td. * lUl f) (;f :td. * lUl f J (;f :td. B 

Spring 154519-001 144588-001 

3:: iJ!J .:r (;f :td. Hill -T (;f :td. * iJ!J .:r (;f :td. * ti!H (;f :td. c 
Tension spring 104525-001 107606-001 S06548-001 

;f-t:'/'T-:A*I! ~~~3\!l ,f- t' :, "r - ::Z. *liA ,f- t' :, "r - ::Z. ~11 B 

Bobbin case Standard 159610-201 152690-301 
assy 

= 1lli3fl ;f, t' :, .;- - ;z, *.!! LA ;f- t' :, "r- ::Z. *.!! LB 

Large s 15902-401 515903-401 

;fit'/ ~~~3\!l *t::'/ ;f, t' :, B 

Bobbin Standard 159613-051 154663-001 
·.J 

= 1llii'll: ;f- t' :, LAN ;f- t' :, LB 

Large S44633-001 515666-001 

W!*~pl:] m•*~pi:]B 
~tlt*~pi:]A itlt*~p\:]B 
152890-001 154664-001 

Needle bar thread guide S41222-101 S02438-001 (fl,9 ~ ff.l) so2439-oo 1 cr.,~ m> 

u DPX5#16 DPX17#19 DPX17#25 

Needle 107415-016 537928-019 145646-025 

f$1!J7J f$i!J~.ll*ll nl!!mll 

Movable knife S40934-001 s 10205-001 
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~51 /INDEX/VERZEICHNIS 
I INDEX/INDICE 

CODE REF.NO. PagE 

500480000 Q -31 52 
500554000 N1 - 1-21 40 

N2 - 1-21 44 
500617000 z -51 66 
500705001 J -47 32 
500926201 K - 15 34 
501998001 L -5 36 
502269001 B -20-2 4 
502354001 J -23 30 
502427201 E - 14-1 22 
502428001 E - 14-1-1 22 
502429101 E - 14-1-2 22 
502438001 G - 25-3 26 
502439001 G - 25-4 26 
502445001 A - 37 2 
502652001 J -6 30 
502654001 J - 7-1 30 
502761209 z -34 64 
502773001 z - 34-3 64 
502774000 z - 34-3-3 64 
502778002 z - 34-10 64 
502786002 z -34-11 64 
502787002 z -34-11-1 64 
502791001 z - 34-2 64 
502816000 z -34-14 66 
502877000 E - 14-1-9 22 
502907000 N1 -1-13 40 

N2 - 1-13 44 
503677001 D2 -60 20 
503704002 E -13 22 
503800001 C3 - 46-6-20 12 

C4 -46-7-21 14 
503801101 C3 -46-6-22 12 

C4 -46-7-23 14 
504897000 p -5 48 
505665001 u - 2-1-6 62 

C4 -46-7-13-6 14 
506706001 z - 15 66 
507333001 F -2 24 
507456000 F -3 24 
507512001 J - 25-2 30 
507783001 z -58 66 
508030000 z -24 64 

N1 - 1-11-4 40 
N2 - 1-11-4 44 

508178000 p -4 48 
509043000 F - 31 24 

F -45 24 
509141000 N1 - 1-25 40 

N2 - 1-25 44 
509212001 C1 -3-1 6 
509228000 p - 1-4 48 

p - 2-4 48 
p - 3-4 48 

509231000 p - 1-3 48 
p -2-3 48 
p -3-3 48 

510038001 B - 3-1 4 
510054001 C3 -46-6-2 12 

C4 -46-7-2 14 
510056001 C3 -46-6-4 12 

C4 -46-7-4 14 
510058001 C3 -46-6-6 12 

CODE REF.NO. Pag CODE REF.NO. Pag 

510058001 C4 -46-7-6 14 515667001 E -24-1-3 22 
510091101 A -32 2 515902401 E - 24-1 22 
510103001 D1 -26 18 515903401 E - 24-1 22 
510111101 D2 -51 20 516074101 E -24-1-1 22 
510112001 D2 -52 20 516075101 E -24-1-1 22 
510113101 D2 -53 20 516492101 E -24-1-2 22 
510123001 L -36 36 E -24-1-2 22 
510125009 D1 -28 18 516568000 N1 - 12 40 
510162201 F - 15 24 N2 - 12 44 
510174000 H - 1-15 28 517803001 A -39 2 
510176000 H -5 28 517871101 D2 -40 20 
510189001 J - 18 30 518093100 F - 18 24 
510195001 J -30 30 F -25 24 
510202101 J -41 30 z -4-4 64 
510205001 J -45-1 32 518415101 u -2-1-22 62 
510208001 J -46 30 C3 -46-6-19 12 

z - 18-1 64 C4 -46-7-13-22 14 
510208002 J -46 30 C4 - 46-7-20 14 

z - 18-2 64 518633109 z -42 66 
510208003 J -46 30 519662001 D1 - 10 18 

z - 18-3 64 520137001 z -45 66 
510209101 J -48 32 520164009 A -28 2 
510210101 J -49 32 521527001 F - 14 24 
510211001 J - 53-1 32 521776001 C3 -46-6-7 12 
510212101 J - 53-3 32 C4 -46-7-7 14 
510213001 J - 53-5 32 521798001 z - 34-9 64 
510229101 L -20 36 521875001 K - 17 34 
510239001 L - 14 36 K - 17 34 

L - 14 36 K - 17 34 
510243000 Q -24 50 523337009 A - 16 2 

Q -37 50 523377001 C5 - 55-2 16 
510371001 D2 -55 20 523378001 C5 - 56-2 16 
510372100 D2 -56 20 523379001 cs -57-2 16 
510377101 C3 - 46-6-3 12 523741000 L -38-2 36 

C4 - 46-7-3 14 523798000 Q -20 so 
510378101 C3 -46-6-5 12 Q -20 so 

C4 -46-7-5 14 523836001 J -7 30 
510379001 C3 -46-6-17 12 524729000 L -40 36 

C4 -46-7-18 14 525127001 J -53-8 32 
510380201 C3 -46-6-18 12 525456001 K -26 34 

C4 -46-7-19 14 K -26 34 
510405100 5 -2 54 527836001 cs -55-3 16 
510469001 G - 18 26 527837001 cs -56-3 16 
510478000 F - 10 24 527838001 C5 - 57-3 16 
511244001 J -52 32 528730000 p -6 48 
511426000 p - 1-9 48 p -7 48 

u -2-13 62 u - 2-18 62 
511949000 N1 - 1-20 40 529997001 J -53-2 32 

N2 - 1-20 44 530033001 J - 21-3 30 
512165000 p - 1-8 48 530260002 N1 - 1-12-1 40 

u - 2-12 62 N2 - 1-12-1 44 
512634009 u - 2-1-1 62 530260003 N1 -1-12-2 40 

C4 -46-7-13-1 14 N2 - 1-12-2 44 
512639001 u -2-1-15 62 530280000 N1 -1-12-4 40 

C4 -46-7-13-15 14 N2 - 1-12-4 44 
512642009 u -2-1-16 62 530302000 z -34-13-5 66 

C4 -46-7-13-16 14 530450001 J -53-7 32 
512668001 K -45 34 530925001 J -53-4 32 
513385001 K -44 34 530926001 J -53-6 32 
513399001 D2 -59 20 531006001 L -10 36 
515662991 E -22 22 531012001 D2 -49 20 
515663991 E -22 22 531013001 D2 -SO 20 
515667001 E -24-1-3 22 531771000 p - 1-13 48 
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~51 I INDEXIVERZEICHNIS 
I INDEX I INDICE 

CODE REF.NO. Pag 

531771000 u -2-17 62 
531952001 L - 13 36 
532110109 Q -33 so 
533251001 D2 -61 20 
533849000 R - 1-4 54 
534348001 J -53-9 32 
534844001 A -20-1-1 2 
534845001 A -20-1-2 2 
534982000 F -36 24 
534983000 F -34 24 
534986000 F - 11 24 

F -35 24 
536070001 A -20-1-4 2 
536071001 A -20-1-3 2 
536260000 T1 -1-1-9-2 56 

T2 -2-1-5-2 58 
T3 -3-1-9-2 60 

536682000 T1 -1-1-23 56 
T2 -2-1-19 58 

536684001 A -20 2 
536691001 A - 20-1 2 
537038001 z - 34-13-2 66 

z -34-13-3 66 
537057001 Q -34 50 

Q -34 so 
537147109 K -50 34 
537148109 K -52 34 
537806109 K - 33 34 

K - 33 34 
537877001 K - 19 34 
537915009 A - 12 2 
537916109 A - 13 2 
537917009 A - 17-1 2 
537918009 A -17-1-1 2 
537919000 A -17-1-2 2 
537920009 A -25 2 
537923001 B - 1-1 4 
537925001 B - 14-1 4 
537926001 B - 14-1-6 4 
537927000 B - 17 4 
537928019 B -24 4 
537928419 z - 17 66 
537932001 C1 - 1-5 6 

C1 -4-2 6 
537933001 C1 - 1-6 6 

C1 - 4-3 6 
537934001 C1 - 2 6 
537940001 C1 -22 6 
537942000 C1 -24 6 
537943000 C1 - 25 6 
537944000 C1 -26 6 
537951001 C2 -46-2-12 10 
537961001 D1 - 1 18 
537962101 D1 -2 18 
537963101 D1 -3 18 
537964101 D1 -4 18 
537965101 D1 -5 18 
537966101 D1 -6 18 
537968001 D1 -9 18 
537970050 D1 - 12 18 
537971001 D1 - 15 18 
537972101 D1 - 17 18 
537973101 D1 - 19 18 
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CODE 
537974000 
537978051 
537979101 
537981051 
537983001 
537984000 
537985000 
537986000 
537987001 
537988000 
537991109 
537992100 
537993000 
537994001 
537995101 
537996001 
537997001 
537998001 
538001001 
538002101 
538003001 
538004002 
538004003 
538004004 
538005001 
538006001 
538007001 
538008001 
538009001 
538010001 
538011001 
538012001 
538015001 
538016001 
538023001 
538024001 
538025001 
538027101 
538029000 
538030000 
538031001 
538032001 
538033001 
538035009 
538037009 
538038009 
538039109 
538040109 
538041000 
538043009 
538044001 
538045109 
538048009 
538051000 
538053000 
538054000 
538056000 
538057101 
538058101 
538059000 

538060000 

REF.NO. Pag CODE REF.NO. Pag 

D1 -22 18 538072201 M - 1 38 
E -5 22 538080001 M -3 38 
E -8 22 538082001 M -4 38 
E -9 22 538087009 N1 - 1 40 
F -6 24 538088009 N1 -1-1 40 
F - 17 24 N2 - 1-1 44 
F -23-1 24 538089009 N 1 - 1-2 40 
F -24 24 N2 - 1-2 44 
F -28 24 538090009 N 1 - 1-3 40 
F -29 24 N2 - 1-3 44 
H - 1-1 28 538093000 N1 - 1-4 40 
H - 1-2 28 N2 - 1-4 44 
H - 1-3 28 538094100 N1 - 1-6 40 
H - 1-5 28 N2 - 1-6 44 
H - 1-6 28 538095001 N1-1-11 40 
H - 1-8 28 N2-1-11 44 
H - 1-11 28 538102001 N1 - 1-12 40 
H - 1-16 28 N2 -1-12 44 
J - 1 30 538104000 N1 - 1-12-5 40 
J - 3 30 N2 - 1-12-5 44 
J -8 30 538105000 N1 - 1-14 40 
J - 10 30 538106000 N1 -1-15 40 
J - 10 30 N2-1-15 44 
J - 10 30 538107000 N1 -1-16 40 
J - 15 30 538108000 N1 -1-17 40 
J -21 30 N2 - 1-17 44 
J - 21-1 30 538109000 N1 - 1-18 40 
J -25 30 N2 - 1-18 44 
J - 25-1 30 538110000 N1 -1-19 40 
J -29 30 N2 -1-19 44 
J -34 30 538111000 N1 - 1-22 40 
J -40 30 N2 - 1-22 44 
J -43 30 538112001 N 1 - 2-1 42 
J -44 30 N2 - 2-1 46 
K - 1 34 538112002 N 1 - 2-4 42 
K -6 34 N2 -2-4 46 
K -7 34 538113000 N 1 - 2-6 42 
T2 - 2-1 58 538114000 N 1 - 2-2 42 
T2 -2-1-5 58 N2 - 2-2 46 
T2 -2-1-5-1 58 538116000 N1 - 1-27 40 
L - 1 36 N2 - 1-27 44 
L -3 36 538117000 N 1 - 2-3 42 
L -6 36 N2 -2-3 46 
B -8 4 538120000 N 1 - 2-5 42 
z - 1 64 N2 -2-5 46 
z - 1-1 64 538121000 N1 -3-1 42 
z -4 64 N1 -3-1 42 
z -4-1 64 N1 -3-1 42 
z -7 64 N1 -3-1 42 
z -20 64 N2 - 3-1 46 
z -56 66 N2 - 3-1 46 
z - 19 64 N2 - 3-1 46 
Q - 30 52 N2 - 3-1 46 
Q - 30-1 52 538122000 N 1 - 3-2 42 
Q -30-2 52 N 1 - 3-2 42 
Q -35 so N2 -3-2 46 
Q -30-1-1 52 N2 -3-2 46 
T1 - 1 56 538123000 N1 -4-1 42 
T2 -2 58 N1 -4-1 42 
T1 - 1-1-24 56 N1 -4-1 42 
T2 -2-1-21 58 N2 -4-1 46 
T3 -3-1-24 60 N2 - 4-1 46 
T3 -3-1-23 60 N2 -4-1 46 
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538124000 N 1 - 4-2 42 
N2 -4-2 46 

538127000 N 1 - 4-3 42 
N 1 - 4-3 42 
N2 -4-3 46 
N2 -4-3 46 

538131000 N1 - 10 40 
N2 -10 44 

538134000 Q - 1 50 
538136100 Q - 2 50 
538137000 Q -6 50 
538138000 Q - 6-1 50 

Q - 6-1 50 
Q - 6-1 50 

538139000 Q - 6-2 50 
Q - 6-2 50 
Q - 6-2 50 

538140000 Q - 6-3 50 
538142100 Q - 13-1 50 
538143000 z - 75-1 66 

N1 -10-1 40 
N2 -10-1 44 

538144100 Q - 13-2 50 
Q - 13-2 50 
Q - 13-2 50 

538146000 Q - 13-3 50 
Q - 13-3 50 
Q - 13-3 50 

538147000 Q - 13-4 50 
Q - 13-4 50 
Q - 13-4 50 

538148000 Q - 15 50 
538151001 R - 1 54 
538154000 R - 1-1 54 
538155000 R - 1-2 54 
538164000 R - 1-3 54 
538165101 T1 - 1-1 56 
538166000 T1 - 1-1-1 56 

T2 -2-1-1 58 
T3 -3-1-1 60 

538167001 T1 - 1-1-2 56 
T3 -3-1-2 60 

538168001 T1 - 1-1-5 56 
T3 -3-1-5 60 

538169101 T1 - 1-1-6 56 
T2 -2-1-2 58 
T3 -3-1-6 60 

538170001 T1 - 1-1-8 56 
T2 -2-1-4 58 
T3 -3-1-8 60 

538171000 T1 - 1-1-9 56 
538172000 T1 - 1-1-9-1 56 
538174000 T1 -1-1-12 56 

T2 -2-1-8 58 
T3 -3-1-12 60 

538175001 T1 -1-1-13 56 
T2 -2-1-9 58 
T3 -3-1-13 60 

538176001 T1 - 1-1-14 56 
T2 -2-1-10 58 
T3 -3-1-14 60 

538177001 T1 - 1-1-18 56 
T2 -2-1-14 58 

CODE REF.NO. 

538177001 T3 -3-1-18 
538178101 T1 - 1-2 

T2 -2-2 
T3 - 3-2 

538179101 T1 - 1-3 
T2 -2-3 
T3 -3-3 

538180000 T1 -1-1-22 
T2 -2-1-18 
T3 -3-1-22 

538191000 5 - 1 
538200000 N1 - 1-11-1 

N2 -1-11-1 
538201000 N1 - 1-11-3 

N2 - 1-11-3 
539086001 Q -43 
539110001 C2 -48 

C3 -48 
C4 -48 

539116000 p - 1-5-1 
p - 2-5-1 
p - 3-5-1 
u -2-11-1 

540417147 z -13 
540620000 N2 - 1-31 
540639001 z -34-7 
540641001 z - 34-13 
540934001 J -45-2 
541013001 J - 53-10 
541060009 A -45 
541198000 N2 - 2-6 
541202051 Q -26 
541205001 K - 23 

K -23 
541206001 K -24 

K -24 
541207000 K - 25 

K - 25 
541222101 G -25-2 

z -64 
541238001 D1 - 11 
541239001 D1 -24 
541271000 C3 -46-6-24 

C4 - 46-7-25 
541284101 K - 11 
541290101 A -44 
541331001 z -73 
541656001 K - 18 
541657001 K -39 
541658009 C3 -46-6-1 

C4 -46-7-1 
541659109 C3 -46-6 
541660001 C3 -46-6-13 
541703000 C1 - 11 
541705001 C1 - 14 
542006009 C4 -46-7 
542007001 u - 2-1 

C4 -46-7-13 
542008001 u - 2-1-2 

C4 -46-7-13-2 
542009001 u - 2-2 

C4 -46-7-14 
542010001 p - 1 

Pag CODE REF.NO. Pag 

60 542011001 p - 1-1 48 
56 p -2-1 48 
58 p - 3-1 48 
60 542012001 p - 1-2 48 
56 p - 2-2 48 
58 p - 3-2 48 
60 542013001 p - 1-5 48 
56 p -3-5 48 
58 542015001 p -2 48 
60 542016001 p - 2-5 48 
54 542017109 K -27 34 
40 542018109 K - 31 34 
44 542019001 u - 2-1-3 62 
40 C4 -46-7-13-3 14 
44 542020001 u -2-1-14 62 
52 C4 -46-7-13-14 14 
10 542021001 u -2-1-17 62 
12 C4 -46-7-13-17 14 
14 542022101 K -35 34 
48 542023001 K -37 34 
48 542024009 Q -41 52 
48 542030001 C5 -76 16 
62 542031001 C5 -77 16 
64 542032001 C5 -78 16 
44 542033001 C5 -79 16 
64 542034001 C5 -80 16 
66 542035001 C5 -81 16 
32 542064001 A -29 2 
32 542065001 A -30 2 
2 542066001 C1 - 1 6 

46 542067001 C1 - 1-1 6 
50 542068001 C1 - 1-2 6 
34 542069001 C1 -4 6 
34 542070001 C1 - 4-1 6 
34 542072001 C1 - 12 6 
34 542074000 C1 - 16 6 
34 542075001 C1 - 17 6 
34 542076001 C1 - 18 6 
26 542077001 C1 -20 6 
66 542078001 C1 -28 6 
18 542079001 C1 -29 6 
18 542080001 C1 -31 6 
12 542081001 C1 -32 6 
14 542082001 C1 -34 6 
34 542083001 C1 -36 6 
2 542084001 C1 -41 6 

66 542086001 C1 -41-10 8 
34 542088001 C2 -46-2-2 10 
34 542089001 C2 -46-2-3 10 
12 542090009 C2 -46-2 10 
14 542092009 C2 -46-2 10 
12 542094001 A -31 2 
12 542210009 N2 - 1 44 
6 542227009 A -35 2 
6 542228000 Q -21 50 
14 Q - 21 50 
62 542232001 N2 - 1-29 44 
14 542235000 N2 - 1-30 44 
62 542236000 N2 -1-16 44 
14 542238000 Q -6 50 
62 Q -6 50 
14 542239051 Q -18 50 
48 542248001 z -75 66 
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542256001 T3 -3 60 
542257001 T3 - 3-1 60 
542258000 T3 -3-1-9-1 60 
542259000 T3 -3-1-9 60 
542260000 N2 -1-14 44 
542750009 A - 17-2 2 
542751009 A - 17-2-1 2 
542752000 A - 17-2-2 2 
542754001 B -3-2 4 
542755001 B - 14-2 4 
542756001 B - 14-2-6 4 
542827000 F -23-2 24 
542830001 B - 1-2 4 
542836001 D2 -33 20 
542837001 D2 -33-1 20 
542839001 D2 -42 20 
542840101 D2 -45 20 
542849101 D2 -58-1 20 
542859001 K -42 34 
542864001 K -43 34 
542870001 L - 15 36 
542871001 L - 19 36 
542873001 L - 17 36 
542874001 L - 18 36 
542880001 D2 -47 20 
543404001 D1 -29 18 
543459001 u - 2-10 62 

C5 -85 16 
543460101 D1 - 14 18 
543693000 D2 -34 20 
543792001 D1 -7 18 
543900001 L - 21 36 
543901001 L -24 36 
543902001 L -27 36 
543903001 L -34 36 
543904001 L -39 36 
543907009 A -43 2 
543908001 p -3 48 
543909001 L - 31 36 
543910001 u -2 62 
543990001 C5 - 101 16 
543991001 C5 - 101 16 
543992001 C5 - 101 16 
544633001 E -25 22 

E -25 22 
z - 16 66 

544940001 C5 -86 16 
544941001 C5 -87 16 
544942001 C5 -88 16 
545131001 D2 -58-2 20 
545132001 D2 - 58-3 20 
545133001 D2 -58-4 20 
545134001 D2 -58-5 20 
545135001 D2 -58-6 20 
546144000 L -38 36 
546145000 L - 38-1 36 
546147000 p - 11 48 
546148000 p -12 48 
546369000 u - 2-11 62 
546544001 C5 -102 16 
546545001 C5 -103 16 
U16693000 N1 -1-12-3 40 

N2 - 1-12-3 44 

71 

CODE REF.NO. 

U32744000 R - 1-5 
OA4300605 N1 -1-23 

N2-1-23 
OA4301005 R - 1-6 
OA4400605 N2 - 1-32 
OA5400806 N1 - 1-8 

N2 - 1-8 
OA5401006 Q -5 

Q -10 
OA5401206 N 1 - 1-5 

N 1 - 1-9 
N2 - 1-5 
N2 - 1-9 

OA5403506 N1 - 1-7 
N2 - 1-7 

002300403 T1 -1-1-15 
T2 -2-1-11 
T3 -3-1-15 

004400803 T1 - 1-1-7 
T2 -2-1-3 
T3 -3-1-7 

004501003 Q - 14 
008400604 K -32 

K -34 
K -34 
N1 - 1-26 
N2 - 1-26 

013781012 D1 -23 
014679320 H - 1-7 
014680422 D1 -30 
014680622 E -3 

G -28 
H - 1-9 
J -7-2 
K -5 
K -8 
C3 -46-6-7-2 
C4 -46-7-7-2 
D1 - 13 

014710522 K - 14 
K -14 
K -14 

014760622 B -9 
E -7 
E - 10 
E - 15 
H -6 
J -33 
K -38 
z - 10 
C1 - 1-7 
C1 - 4-4 
C1 - 10 
C1 - 13 
C1 - 19 
C1 -27 
C1 -41-11 
C1 -44 
C3 -46-6-10 
C4 -46-7-10 
D2 -33-2 

014770622 B - 12 
E - 13-1 

Pag CODE REF.NO. Pag 

54 014770622 J -2 30 
40 J -22 30 
44 014780622 B -4 4 
54 B -15 4 
44 017501216 u -2-1-20 62 
40 C4 -46-7-13-20 14 
44 017751412 D2 -41 20 
50 018081222 z -73-2 66 
50 018082536 T1 - 1-4 56 
40 T2 -2-4 58 
40 T3 -3-4 60 
44 018300636 D1 - 18 18 
44 018300836 u - 2-1-5 62 
40 u -2-1-18 62 
44 u -2-1-19 62 
56 C4 -46-7-13-5 14 
58 C4 -46-7-13-18 14 
60 C4 -46-7-13-19 14 
56 018301236 u - 2-1-4 62 
58 C4 -46-7-13-4 14 
60 018400622 C3 -46-6-12 12 
50 C4 -46-7-12 14 
34 018400632 K -29 34 
34 018400836 p - 1-10 48 
34 u -2-14 62 
40 018401236 T1 -1-10 56 
44 T2 - 2-10 58 
18 T3 -3-10 60 
28 018403022 Q -23 50 
18 018500822 C2 -46-2-14 10 
22 018501036 D1 -25 18 
26 T1 - 1-7 56 
28 T2 -2-7 58 
30 T3 -3-7 60 
34 018501222 C3 -84 12 
34 C4 -84 14 
12 018501422 E -20 22 
14 018503036 p - 1-6 48 
18 p -2-6 48 
34 p -3-6 48 
34 018680522 C1 -50 8 
34 C1 -53 8 
4 018681022 J - 11 30 

22 K -51 34 
22 L -28 36 
22 021060106 z -40 66 
28 z -53 66 
30 021400206 N1 -1-10 40 
34 N2 -1-10 44 
64 021500106 z -34-9-3 64 
6 z -34-13-1 66 
6 021500205 N1 -6 42 
6 N1 -6 42 
6 N1 -6 42 
6 N2 -6 46 
6 N2 -6 46 
8 N2 -6 46 
8 021500216 u -2-1-21 62 
12 C4 -46-7-13-21 14 
14 021660102 K -47 34 
20 021670202 K -22 34 
4 K -22 34 
22 021680202 H - 1-24 28 
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021750102 D2 -39 20 
025030232 D1 -31 18 
025030236 T1 -1-1-17 56 

T2 -2-1-13 58 
T3 - 3-1-17 60 

025040232 z -47 66 
C3 -46-6-11 12 
C4 -46-7-11 14 

025040236 p - 1-12 48 
u -2-16 62 
T1 - 1-12 56 
T2 -2-12 58 
T3 -3-12 60 

025050235 N 1 -7 42 
N1 - 7 42 
N1 - 7 42 
N2 -7 46 
N2 -7 46 
N2 -7 46 

025050236 T1 - 1-9 56 
T2 - 2-9 58 
T3 - 3-9 60 

025060232 C2 -47 10 
C3 -47 12 
C4 -47 14 

025060236 T1 - 1-1-4 56 
T3 -3-1-4 60 

025060336 z -38 66 
z -54 66 

025080232 z - 73-3 66 
025080236 T1 - 1-6 56 

T2 - 2-6 58 
T3 - 3-6 60 

025350132 u -2-1-12 62 
C4 -46-7-13-12 14 

025350236 A -38 2 
025350332 u - 2-8 62 

C4 -72 14 
025680132 J - 12 30 

M -6 38 
025680232 F -8 24 

H - 1-27 28 
H -4 28 
J -39 30 
C1 - 51 8 

025750132 L -22 36 
025770232 K -3 34 
028030246 T1 -1-1-16 56 

T2 -2-1-12 58 
T3 -3-1-16 60 

028040246 p - 1-11 48 
u - 2-15 62 
T1 - 1-11 56 
T2 - 2-11 58 
T3 - 3-11 60 

028050246 p - 1-7 48 
p - 2-7 48 
p - 3-7 48 
z - 34-9-2 64 
T1 - 1-8 56 
T2 - 2-8 58 
T3 -3-8 60 

028060246 z -39 66 

CODE REF.NO. 

028080242 z -73-4 
028080246 T1 - 1-5 

T2 -2-5 
T3 -3-5 

028350242 J - 21-6 
u - 2-9 
C4 -73 

028680242 F -9 
L -29 

031452206 z - 34-3-2 
031553202 p -8 
032422003 z -43 

z -57 
032461606 z -55 
037301215 z -4-3 
048030342 K - 12 
048040342 K -4 

L -7 
L -7 
L -23 
C3 -46-6-21 
C4 -46-7-22 
D2 -57 

048050342 H - 1-10 
C3 -46-6-9 
C4 -46-7-9 

048050346 T1 -1-1-19 
T2 -2-1-15 
T3 -3-1-19 

048060142 T1 - 1-1-3 
T3 -3-1-3 

048060342 J -32 
K -9 

048070342 J - 19 
048080342 E -18 
048100142 H - 1-4 
048110142 C2 -46-2-6 
048150142 B -7 
048180142 C1 -8 
048200142 D1 -27 
048320242 z -73-1-1 
052400606 T1 -1-1-20 

T2 -2-1-16 
T3 -3-1-20 

052400806 Q - 17 
052501205 N1 -5 

N1 -5 
N1 - 5 
N2 -5 
N2- 5 
N2- 5 

060670512 F - 16 
060670612 G -6 

Q -38 
Q -38 
Q -38 

060670712 D1 -20 
060670812 A - 18-1 
060671212 Q -42 
060680712 J -4 

L -41 
061350616 K -40 
062060806 z -34-3-1 

PagE CODE REF.NO. Pag 

66 062300412 Q -7 50 
56 Q -8 50 
58 Q -27 50 
60 062300616 Q -19 50 
30 Q -19 50 
62 062301205 T2 - 2-1-6 58 
14 T3 -3-1-10 60 
24 062302506 T1 - 1-1-10 56 
36 T3 -3-1-25 60 
64 062351216 L - 11 36 
48 062400806 M -2 38 
66 062401006 z -3 64 
66 062501406 z -34-13-4 66 
66 062660412 E -14-1-3 22 
64 062660712 E - 14-1-7 22 
34 062670412 G - 31 26 
34 062670512 A - 21 2 
36 F -27 24 
36 F -39 24 
36 K -16 34 
12 Q - 12 50 
14 u -2-7 62 
20 C4 -71 14 
28 062670612 G -4 26 
12 G -24 26 
14 Q - 25 50 
56 062680512 H - 1-18 28 
58 K -49 34 
60 K -53 34 
56 062680612 A -26 2 
60 F -7 24 
30 F -30 24 
34 C1 -30 6 
30 C1 -33 6 
22 D1 - 16 18 
28 062680812 A -33 2 
10 B - 14-1-7 4 
4 B - 14-2-7 4 
6 H -3 28 
18 K -28 34 
66 062681012 A - 15 2 
56 Q -32 52 
58 C1 -23 6 
60 062681212 H -2 28 
50 D2 -54 20 
42 062681412 M -5 38 
42 062710612 G -2 26 
42 062710812 A -46 2 
46 Q -36 50 
46 062711012 A - 18-2 2 
46 062771012 L - 16 36 
24 070688850 C1 - 15 6 
26 C1 -21 6 
50 071047650 C1 -40 6 
50 072630260 B -6 4 
so 081003670 E - 12 22 
18 E - 17 22 
2 100022004 H - 1-26 28 

52 100022005 J -24 30 
30 J -25-3 30 
36 L -26 36 
34 100032004 J -51 32 
64 C1 -38 6 
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100090004 E -2 22 
100136001 G -13 26 

G -20 26 
H - 1-20 28 

100242003 B - 18 4 
u -2-1-13 62 
C4 -46-7-13-13 14 

100250001 B - 11 4 
100257010 A -20-3 2 
100260001 C2 -46-2-21 10 
100281001 D1 -8 18 
100360003 J -54 32 
100398001 G - 12 26 
100400000 G - 11 26 
100402004 G - 17 26 
100645003 K -30 34 

K -30 34 
L -30 36 

100659001 K -46 34 
100887001 z -30 64 
101572101 z -28 64 
101706001 B -13 4 

E -6-1 22 
C1 - 3-2 6 

102630001 B -16 4 
102707001 L -12 36 
104449009 A - 11 2 
104450109 A -4-1 2 

A -4-2 2 
A - 10 2 
z - 1-2 64 
D1 -32 18 

104525001 G -14 26 
104567001 F -21 24 

F -47 24 
104821009 A -5 2 
105073001 z -8 64 
106129002 A -20-1-5 2 

A - 20-4 2 
J - 21-5 30 

106147002 J - 14 30 
L - 33 36 

106629002 A - 14 2 
A -34 2 

107017002 A -41 2 
107038003 C2 -46-2-11 10 

C3 -46-6-16 12 
C4 -46-7-17 14 

107149001 F -5 24 
F -13 24 

107321003 A -40 2 
107415016 B -24 4 
107415416 z - 17 66 
107453001 D2 -38 20 
107606001 G - 14 26 
107779001 z -29 64 
107780001 z -31 64 
108802001 F -46 24 

C1 - 1-4 6 
109239002 A -24 2 
109714000 z -5 64 

z - 12 64 
z - 21 64 

73 

CODE 
109763002 

109893002 
110161004 

110168001 

110233001 

110367001 
111140002 
112669001 
113316001 
114294001 
114483002 
114486002 
115186001 
115188001 
116629001 
116662003 
117291002 

117934009 

117936001 

117936009 
118064001 
118837001 
120438001 
120448001 
120990001 
121007001 
122991001 
126863001 
129986001 
132051001 

133740006 

138444001 
139096001 

140392009 
140407002 
140682001 

140726000 
141590001 
141786001 
141860001 
142443001 
142628001 
142721001 
142990001 
143591001 

143882001 

REF.NO. Pag CODE REF.NO. Pag 

L -8 36 143910009 z - 11 64 
L -8 36 144105000 H - 1-23 28 
J -28 30 144110001 H - 1-21 28 
J - 27 30 144226001 z -48 66 
J - 37 30 144458001 B -21 4 
L -37 36 144588001 G -10 26 
C3 -46-6-23 12 144712001 B - 2-1 4 
C4 -46-7-24 14 144749001 T1 - 1-13 56 
J -26 30 T2 -2-13 58 
J -36 30 T3 -3-13 60 
J - 31 30 145087001 u - 2-1-9 62 
J -50 32 C4 -46-7-13-9 14 
K -41 34 145318001 C1 -35 6 
G -5 26 C1 -37 6 
G -9 26 145446001 G - 16 26 
z -22 64 G -22 26 
z -6 64 H - 1-22 28 
G -19 26 145472001 D2 -48 20 
G - 21 26 145474101 L -4 36 
K - 10 34 145475101 L -9 36 
z -44 66 145478101 J -9 30 
u - 2-4 62 L -2 36 
C4 -68 14 L -2 36 
A -6 2 C2 -46-2-16 10 
A - 17-1-3 2 145480101 A -23 2 
A - 17-2-3 2 145519001 G -10 26 
z -2 64 145547001 F -26 24 
T1 -1-1-21 56 145646016 B -24 4 
T2 -2-1-17 58 145646416 z - 17 66 
T3 -3-1-21 60 146255000 z -36 66 
A -36 2 z -50 66 
z -33 64 146256001 z -35 66 
z -27 64 z -49 66 
E -23 22 146581002 C2 -46-2-20 10 
H - 1-13 28 148133001 C1 -41-4 6 
H - 1-14 28 148196000 D2 -43 20 
J -42 30 148197000 D2 -44 20 
z -14 64 148738000 F -4 24 
z -34-6 64 F -40 24 
A -42 2 F -41 24 
B -14-1-4 4 148764001 L -35 36 
B - 14-2-4 4 148813001 J -21-4 30 
z -37 66 149796001 p - 10 48 
z -52 66 149831101 u -2-1-10 62 
z -46 66 C4 -46-7-13-10 14 
C3 -46-6-7-1 12 150172003 z -34-12 66 
C4 -46-7-7-1 14 150173003 z -34-8 64 
A -7 2 150174000 z -34-7-1 64 
C2 -46-2-13 10 150179002 z - 34-9-1 64 
p - 1-5-2 48 150180001 z -34-4 64 
p - 2-5-2 48 150182000 z -34-5 64 
p - 3-5-2 48 150183000 z -34-11-2 64 
B -5 4 150189109 z -34-1 64 
H - 1-25 28 150357001 N1 - 1-24 40 
E - 1 22 N2 - 1-24 44 
z -73-1-2 66 150460001 D2 -36 20 
z -26 64 150461001 D2 -37 20 
C2 -46-2-5 10 150551000 G - 11 26 
z -32 64 151907001 L -25 36 
z -34-11-3 66 151927001 F -20 24 
C3 -46-6-8 12 152231000 B -10 4 
C4 -46-7-8 14 152236001 B -14-1-2 4 
z -9 64 B - 14-2-2 4 
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~51 I INDEX/ VERZEICHNIS 
I INDEX/ IN DICE 

CODE REF. NO. PagE 

152237001 B - 14-1-3 4 
B - 14-2-3 4 

152238001 B -14-1-5 4 
8 - 14-2-5 4 

152240101 B - 20-1 4 
152242001 B -22 4 
152243001 B - 23 4 
152245001 E -4 22 
152678001 E - 11 22 

E - 16 22 
152681201 E - 19 22 
152682101 E -21 22 

E -21 22 
152683001 E - 14-1-4 22 
152684101 E -14-1-5 22 
152685903 E -22 22 
152686101 E -21 22 

E - 21 22 
152687902 E -22 22 
152690301 E -24-2 22 
152718001 C2 -46-2-7 10 
152756001 C1 -9 6 
152760051 C1 -7 6 
152788000 C2 -46-2-18 10 
152822001 K -2 34 
152827009 K - 13 34 
152842059 A -22 2 
152852101 z - 73-1 66 
152869001 G - 1 26 
152870001 G -3 26 
152872001 G -8 26 
152881001 G - 27 26 
152883000 G -29 26 
152884001 G -30 26 
152889001 G -23 26 
152890001 G - 25-1 26 
152891101 G -26 26 
152938001 H - 1-17 28 
152948001 F - 1 24 

F - 32 24 
152956001 F -42 24 
152969001 F -38 24 

Q - 11 so 
152973001 C1 -4-5 6 
153040001 B -2 4 
153050000 E - 14-1-8 22 
153098000 A -20-2 2 
153112001 K -20 34 
153274001 p - 1-5-3 48 

p - 2-5-3 48 
p - 3-5-3 48 

153330101 B - 14-1-1 4 
B - 14-2-1 4 

153364009 C2 - 46-2-1 10 
153367001 C2 -46-2-4 10 
153368001 C2 -89 10 

C2 -89 10 
153369001 C2 - 46-2-9 10 

C3 -46-6-14 12 
C4 -46-7-15 14 

153370001 C2 -46-2-10 10 
C3 -46-6-15 12 
C4 -46-7-16 14 

CODE 
153372001 
153377001 
153378001 
153380001 
153383001 
153384001 
153391001 
153392001 

153393001 
153484001 
153493001 
153498001 
153503001 
153562001 
153567000 
153568001 
153569001 
153570001 
153597001 
153675001 
153920001 

153924001 
154235001 

154236001 

154237001 

154252001 

154253001 

154256101 

154339001 
154340001 
154341001 

154467001 
154528001 
154596000 
154599000 
154702101 
155055001 
155167002 
155578000 
156076001 
156077001 
156080000 
156108001 
156109001 
156206001 

157219000 

158940001 
159111001 
159224001 
159565000 
159574101 

REF.NO. PagE CODE REF.NO. Pag 

C2 -46-2-8 10 159610201 E - 24-1 22 
C1 -41-2 6 159612001 E -24-1-3 22 
C1 -41-3 6 159613051 E -25 22 
C1 -41-9 8 E - 25 22 
C1 -42 8 z - 16 66 
C1 -43 8 159805001 G - 15 26 
C1 -45 8 159905001 J - 13 30 
C2 -90 10 L - 32 36 
C2 -90 10 181995001 E -6 22 
C1 -39 6 183493001 C1 -3 6 
J -38 30 200190001 z -41 66 
cs -55-1 16 228475000 F -44 24 
cs -56-1 16 J -55 32 
cs -57-1 16 p -9 48 
F - 19 24 u -2-19 62 
C2 -46-2-19 10 N 1 - 11 40 
C2 -46-2-17 10 N2 - 11 44 
C2 -46-2-17 10 T1 -1-1-11 56 
C2 -46-2-15 10 T2 -2-1-7 58 
J -21-2 30 T3 -3-1-11 60 
K -36 34 231071001 J - 16 30 
F -12 24 232384001 N1 - 1-11-2 40 
F -37 24 N2 -1-11-2 44 
C1 - 1-3 6 402887001 E - 14-1-6 22 
u - 2-1-7 62 525664000 Q -37 so 
C4 -46-7-13-7 14 Q -37 50 
u - 2-1-8 62 552907000 Q -4 so 
C4 -46-7-13-8 14 Q -9 50 
u -2-1-11 62 623033000 D2 -35 20 
C4 -46-7-13-11 14 
u - 2-5 62 
C4 -69 14 
u -2-6 62 
C4 -70 14 
u -2-3 62 
cs -67 16 
E -24-1-1 22 
E - 24-2-1 22 
E -24-1-2 22 
E -24-2-2 22 
z -4-2 64 
H - 1-12 28 
J -20 30 
J - 5 30 
z -23 64 
Q -22 so 
D2 -46 20 
B - 19 4 
C1 -41-1 6 
C1 -41-7 8 
C1 -41-8 8 
C1 -41-5 6 
C1 -41-6 6 
K -21 34 
K -21 34 
z - 25 64 
N1 - 1-11-5 40 
N2 - 1-11-5 44 
J -35 30 
K -48 34 
G -7 26 
F -22 24 
H - 1-19 28 
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Wa. fi~?~)v I Warning labels I Warnschilder I Etiquettes d'avertissement I 
Etiquetas de advertencia 

~~?~Jv I Warning labels ~:g I Name of Parts 8ize(mm) 

~ 
;t;U$7t':,l<tt t, 
;1;;\tll"f:T~:: /:.If 

~-5"'111 . ;m 40X64 ••• 
• ;!Jf!ii'Jl), 5:11 

f.:"J '"' ''"'"~- f: ~-r-;::t. 

" " .. 
~ ~--

~- """"'~~'"'>dopll! """' ... -"'""'""i61' -· .....,.,...,.,~ ...... ..... ,...."''" Label, elec. shock 4 lang. 35X118 '""""~·· ·-.. .., a..,--d ... .......... ...,; 
--~ 

_...,5_ ... 
-···~--·bolo~ 

__ 5......., 

.... "' .. "'~-· plii,0\011)-· 

-~""- --- """'"""""'"'"' -- "-

Alt. 
IIHill!tf"'Wiff;~. 

A 't<HIIiliijlf:-:JWf 
~fF)ifi5"'111 . ;m 40X64 llllllt'f:Mto~::.t • 

• iJ:fij'}-,""(!J'.;, * 
JiL-.>f.i:::.>'¢'ltG'l"lC:!l. 
IIII*:~P!U't~<::l;. 

A. CAUTION 

~ 
Mlvin<JP'W 
may caJ!W IJ1jUI)'. Label, operation Eng. 40X64 
Op<n.te .. lllsaletyclel'iC<IS 
TIXnotfrnalnswit:h befor& 
ltreadng,dlangirl!lbobbin 
ar<lr.oedlo,c:l<tMingotc 

~ 
PE~-~ 

7.5X12.5 
Mark, PE 

Code 

838353-101 

838352-101 

838350-001 

838349-001 

837059-001 
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,..,_ ··rf ·;; 7 
PARTS BOOK 

TEILEKATALOG 

LIVRE DES PIECES 

LIBRO DE REFERENCIA DE PIEZAS 

?i;7oif-I~flit:af! 
BROTHER INDUSTRIES,L TD. 

'T467 :tl io!IHtn;'lii~!Z)PJJ$'1T § Hi!'1'% TEL(052)824-2392 

Printed in Japan I Gedruckt in Japan I Imprim6 au Japon I Impreso en Jap6n 

) 

118-Z34, X34 
S96Z34-101 
1997.12.H (j) 
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